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EST Technology Co., Ltd.

Applicant: Chunghsin Technology Group CO.,LTD

Address: No. 618-2 GONGREN WEST ROAD, JIAOJIANG AREA, TAIZHOU CITY,.
ZHEJIANG, CHINA

Manufacturer: Chunghsin Technology Group CO.,LTD

Address: No. 618-2 GONGREN WEST ROAD, JIAOJIANG AREA, TAIZHOU CITY,
ZHEJIANG, CHINA

E.U.T: 10.1" Android Tablet

Model Number: ONA19TB003

Power Supply: DC 5V From Adapter Input AC 100~240V, 50/60Hz, 0.3A
DC 3.7V From battery
Test Voltage: DC 5V From Adapter Input AC 120V/60Hz, 0.3A
DC 5V From Adapter Input AC 240V/50Hz, 0.3A
Trade Name: onn Serial No.:  ------
Date of Receipt: Dec. 11, 2018 Date of Test:  Dec. 11, 2018~Jan. 17, 2019

FCC Rules and Regulations Part 15 Subpart E:2018

Test Specification:  , \iq1 (63.10:2013

Test Result: The device described above is tested by EST Technology Co., Ltd. The
measurement results were contained in this test report and EST Technology Co.,
Ltd. was assumed full responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT to be technically
compliance with the FCC Rules and Regulations Part 15 Subpart E
requirements.

This report applies to above tested sample only and shall not be reproduced in
part without written approval of EST Technology Co., Ltd.

Date: Jan. 17, 2019

Prepared by: Reviewed by:
Ring / Assistant Tony / Engineer Iceman Hu / Manager
Other Aspects:
None.

Abbreviations: OK/P=passed Jail/F=failed n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products ,It is not permitted to be
duplicated in extracts without written approval of EST Technology Co., Ltd.
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Product Name 10.1" Android Tablet
FCCID : 2AE2WTI1015M
Model Number : ONA19TB003

Operation frequency |:  |[UNII Band I:

IEEE 802.11a: 5180 ~ 5240MHz;

IEEE 802.11n HT20: 5180 ~ 5240MHz;
IEEE 802.11n HT40: 5190 ~ 5230MHz;
UNII Band II:

IEEE 802.11a: 5260 ~ 5320MHz;

IEEE 802.11n HT20: 5260 ~ 5320MHz;
IEEE 802.11n HT40: 5270 ~ 5310MHz;
UNII Band III:

IEEE 802.11a: 5500 ~ 5700MHz;

IEEE 802.11n HT20: 5500 ~ 5700MHz;
IEEE 802.11n HT40: 5510 ~ 5670MHz;
UNII Band IV:

IEEE 802.11a: 5745 ~ 5825MHz;

IEEE 802.11n HT20: 5745 ~ 5825MHz;
IEEE 802.11n HT40: 5755 ~ 5795MHz;

Number of channel |: UNII Band I:

EEE 802.11a/n HT20
IEEE 802.11n HT40
UNII Band II:

IEEE 802.11a/n HT20
IEEE 802.11n HT40
UNII Band III:

IEEE 802.11a/n HT20
IEEE 802.11n HT40
UNII Band IV:

IEEE 802.11a/n HT20
IEEE 802.11n HT40

EST Technology Co., Ltd Report No. ESTE-R1901047
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Modulation

OFDM(QPSK, BPSK, 16-QAM, 64-QAM,256-QAM)

Transmit Data Rate |:

IEEE 802.11a: 54, 48, 36, 24, 18, 12, 9, 6Mbps;

IEEE 802.11n HT20: 14.4, 28.9, 43.3, 57.8, 86.7, 115.6, 130.0,
144.4 Mbps;

IEEE 802.11n HT40: 30, 60, 90, 120, 180, 240, 270, 300 Mbps;

Channels Spacing

IEEE 802.11a: 20MHz;
IEEE 802.11n HT20: 20MHz;
IEEE 802.11n HT40: 40MHz;

Antenna

Internal antenna

Frequency Range Antenna

5150~5875 MHz 1.27 dBi

Note: Bluetooth uses Antenna
11a,b,g,n, uses Antenna

Transmit Power

UNII Band I:

IEEE 802.11a: 4 Channels;

IEEE 802.11n HT20: 4 Channels;
IEEE 802.11n HT40: 2 Channels.
UNII Band II:

IEEE 802.11a: 4 Channels;

IEEE 802.11n HT20: 4 Channels;
IEEE 802.11n HT40: 2 Channels.
UNII Band III:

IEEE 802.11a: 8 Channels;

IEEE 802.11n HT20: 8 Channels;
IEEE 802.11n HT40: 3 Channels.
UNII Band IV:

IEEE 802.11a: 5 Channels;

IEEE 802.11n HT20: 5 Channels;
IEEE 802.11n HT40: 2 Channels.

Sample Type

Prototype production

EST Technology Co., Ltd Report No. ESTE-R1901047 Page 6 of 185
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2. SUMMARY OF TEST

2.1. Test methodology.

Both conducted and radiated testing was performed according to the procedures in ANSI C63.10
Radiated testing was performed at an antenna to EUT distance 3 meters. The tests documented in
this report were performed in accordance with ANSI C63.10: 2013 and FCC CFR 47 Part 15.207,
15.209, 15.407 and FCC 14-30. Radio testing was performed according to KDB DA 02-2138. KDB

789033 D02 KDB 905462 D06.

2.2. Summary of test result

Description of Test Item Standard Results
99%, 6dB and 26dB Bandwidth o jg;g PASS
Maximum Conducted Output Power FCC Part 15: 407(a) PASS
Peak Power Spectral Density FCC Part 15: 407(a) PASS
Radiated Spurious Emissions FCC Part 15: 407(b) PASS
Conducted Unwanted Emissions FCC Part 15: 407(b) PASS
Band Edge Measurement FCC Part 15: 407(b) PASS
Frequency Stability FCC Part 15: 407(g) PASS
Power Line Conducted Emissions F Cl(::CPCa r}:alrglij ((])37) 6) PASS
Antenna requirement Flé%szirtl ;5433(321) PASS

EST Technology Co., Ltd Report No. ESTE-R1901047 Page 7 of 185
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2.3. Test Facilities

EMC Lab : Certificated by CNAS, CHINA
Registration No.: L5288
Date of registration: November 13, 2017

Certificated by FCC, USA

Designation Number: CN1215

Test Firm Registration Number: 722932
Date of registration: November 21, 2017

Certificated by A2LA, USA
Registration No.: 4366.01
Date of registration: November 07, 2017

Certificated by Industry Canada
CAB identifier No.: CN0035
Date of registration: January 04, 2019

Certificated by VCCI, Japan

Registration No.: R-13663; C-14103

Date of registration: July 25, 2017

This Certificate is valid until: July 24, 2020

Certificated by TUV Rheinland, Germany
Registration No.: UA 50413872 0001
Date of registration: July 31, 2018

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 2011-RTL-L2-64
Date of registration: April 28, 2011

Certificated by Nemko, Hong Kong
Registration No.: 175193
Date of registration: May 4, 2011

Name of Firm - EST Technology Co., Ltd.
Site Location :  Chilingxiang, Qishantou, Santun, Houjie, Dongguan, Guangdong,
China

EST Technology Co., Ltd Report No. ESTE-R1901047 Page 8 of 185
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2.4. Measurement uncertainty for EST Technology Co., Ltd.

Test Item Uncertainty
Uncertainty for Conduction emission test 2.54dB
Uncertainty for Radiation Emission test 362
(30MHz-1GHz) '
Uncertainty for Radiation Emission test 436
(1GHz to 18GHz) )
Uncertainty for spurious emissions test 467
(18GHz to 40GHz) '
Uncertainty for radio frequency 7%10-8
Uncertainty for conducted RF Power 0.20dB
Uncertainty for Power density test 0.26dB
Temperature +0.6"C
Humidity +4.0 %
Volatage DC +1.0%
Volatage (AC, <10KHz) +1.5%

Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence level
using a coverage factor of k=2.

2.5. Assistant equipment used for test

2.5.1.Router (Master)

Manufacturer : LINKSYS

M/N : WRT3200ACM
FCCID : Q87-WRT3200ACM
IC : 3839A-WRT3200ACM
S/N : 1981060A621419
MAC : 6038E0B&87B20

2.5.2.Notebook

Manufacturer : DELL
M/N : Laititude E6420
Adapter : M/N: DA90PM111

2.5.3. Adapter

Manufacturer : onn
M/N : BSY01J3050200U U
Input : AC 100-240V, 50/60Hz, 0.3A
Output : DC 5.0V, 2.0A
EST Technology Co., Ltd Report No. ESTE-R1901047 Page 9 of 185
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2.6. Block Diagram

For radiated emissions test: EUT was placed on a turn table, which is 0.8 (or 1.5) meter high above
ground. EUT was be set into TX test mode by software before test.

AC Mains Adapter EUT

(EUT: 10.1" Android Tablet)

. Xepositio
Test table q TSt onthres
; Orihogonal planes reapectively
/7
EUT | bodofored Z:positio

e f1

b
Yapositio
N
Note:We test X-axis, Y-axis, and Z-axis,. The Y-axis is the worst mode,
so only theworst mode test data was included in the report.

EST Technology Co., Ltd Report No. ESTE-R1901047 Page 10 of 185
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2.7. Test mode

The test software was used to control EUT work in Continuous TX mode, and select test
channel, wireless mode

Frequency Data rate
Band Mode Channel (MHz) (Mbps)
IEEE 802.11a & n HT20 MLiZZVIe ;gg 2
UNII Band I VHT20: 5180-5240MHz High 2540 ;
IEEE 802.11n HT40 Low 5190 135
- 5180-5240MHz High 5230 135
IEEE 802.11a & n HT20: Low 5260 6
5260-5320MHz Middle 2300 6
UNII Band II High 5320 6
IEEE 802.11n HT40: Low 5270 13.5
5270-5310MHz High 5310 13.5
IEEE 802.11a & n HT20: Low 5500 6
5500-5700MHz Middle 5580 6
UNII Band III High 5700 6
IEEE 802.11n HT40: Low 5510 13.5
5510-5670 High 5670 135
IEEE 802.11a & n HT20: Low 5745 6
5745-5825MHz Middle 5785 6
UNII Band IV High 5825 6
IEEE 802.11n HT40: Low 5755 13.5
5755-5795MHz High 5795 13.5
EST Technology Co., Ltd Report No. ESTE-R1901047 Page 11 of 185
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2.8. Channel List

Frequency
Band Mode Channel (MHz)
36 5180
IEEE 802.11a & n HT20: 40 5200
5180-5240MHz 44 5220
UNII Band I 43 5240
IEEE 802.11n HT40: 38 5190
5180-5240MHz 46 5230
52 5260
IEEE 802.11a & n HT20: 56 5280
5260-5320MHz 60 5300
UNII Band I1 o4 5320
IEEE 802.11n HT40: 54 5270
5270-5310MHz 62 5310
100 5500
104 5520
108 5540
IEEE 802.11a & n HT20: 112 5560
5500-5700MHz 116 5580
UNII Band III 132 5660
136 5680
140 5700
IEEE 802.11n HT40: 102 3510
5510-5670 110 3550
134 5670
149 5745
IEEE 802.11a & n HT20: 153 3765
5745-5825MHz 157 5785
UNII Band IV 161 5805
165 5825
IEEE 802.11n HT40: 151 5755
5755-5795MHz 159 5795
EST Technology Co., Ltd Report No. ESTE-R1901047 Page 12 of 185
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2.9. Test Equipment For EST Technology Co., Ltd.

2.9.1. For conducted emission test
Equipment Manufacturer [Model No. Serial No. [Calibration |Last Cal.  |Next Cal.
Body
EMI Test Receiver Rohde ESHS30 832354 CEPREI June 15,18 |1 Year
& Schwarz
Artificial Mains Network  |Rohde ENV216 101260  |CEPREI  |June 15,18 |1 Year
& Schwarz
Pulse Limiter Rohde ESH3-72 101100 CEPREI June 15,18 |1 Year
& Schwarz
Test Software Audix e3-6.111221a |N/A N/A N/A N/A
2.9.2. For radiated emission test(9 kHz-30MHz)
Equipment Manufacturer [Model No. Serial No. [Calibration |Last Cal.  |Next Cal.
Body
EMI Test Rohde ESR7 101780 CEPREI June 15,18 |1 Year
Receiver & Schwarz
Active Loop Antenna  [SCHWAREB [FMZB 1519B [1519B-088|N/A Aug. 01,18 |1 Year
ECK
Test Software Audix e3-6.111221a |N/A N/A N/A N/A
2.9.3. For radiated emissions test (30-1000MHz)
Equipment Manufacturer [Model No. Serial No. [Calibration |Last Cal.  |Next Cal.
Body
EMI Test Rohde ESR7 101780 CEPREI June 15,18 |1 Year
Receiver & Schwarz
Bilog Antenna Teseq CBL6111D (27090 CEPREI  [June 15,18 |1 Year
Test Software Audix e3-6.111221a [N/A N/A N/A N/A
2.9.4. For radiated emission test(above 1GHz)
Equipment Manufacturer [Model No. Serial No. [Calibration |Last Cal.  |Next Cal.
Body
Horn Antenna SCHWARZB |BBHA 9120 D |BBHA912 |[CEPREI June 18,18 |1 Year
ECK 0D1002
Horn Antenna SCHWARZB |BBHA9170 BBHA917 |CEPREI June 18,18 |1Year
ECK 0242
Signal Amplifier SCHWARZB |BBV9718 9718-212 |CEPREI  |June 18,18 |1 Year
ECK
Spectrum Analyzer Rohde FSV 103173 CEPREI  |June 15,18 |1 Year
&Schwarz
PSA Series Spertrum  [Agilent E4447A MY50180 |CEPREI  |June 15,18 [lYear
Analyzer 031
Test Software Audix e3-6.111221a [N/A N/A N/A N/A
EST Technology Co., Ltd Report No. ESTE-R1901047 Page 13 of 185
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2.9.5. For DFS and connect EUT antenna terminal test

Equipment Manufacturer [Model No. Serial No. [Calibration |[Last Cal. |Next Cal.
Body

TS 8997 Rohde / / / / /
&Schwarz

Open Switch and Rohde OSP-B157WB (101309  |CEPREI  |June 15,18 |(IYear

Control Unit &Schwarz

Signal and Rohde FSV 103173  |CEPREI  |June 15,18 |1 Year

Spectrum Analyzer &Schwarz

Signal Generator Rohde SMBI100A 108752  |CEPREI  |June 15,18 |1 Year
&Schwarz

Vector Signal Rohde SMBVI00A 260753  |CEPREI  |June 15,18 |lYear

Generator &Schwarz

Test Software Rohde WMS32 V10.40.00 |[N/A N/A N/A
&Schwarz

Spectrum Analyzer Agilent E4408B 11\?9{4421 ! CEPREI  [June 15,18 |1 Year

Temperature controller |DK DK70A 006562  |Tiansu June 03,18 |1 Year

AC Source CHANGIJIA [|3KV EST215-0 [N/A N/A N/A
NG 07

EST Technology Co., Ltd Report No. ESTE-R1901047 Page 14 of 185
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3. 26 DB BANDWIDTH

3.1. Limit
No Limit.

3.2. Test Procedure

a, The transmitter output (antenna port) was connected to the spectrum analyzer. Connect EUT
antenna terminal to the spectrum analyzer with a low loss SMA cable.
b, Place the EUT on the table and set it in the transmitting mode.

¢, Set the spectrum analyzer as RBW > 1% EBW.

d, Set the VBW > RBW.

e, Set the Span >26dB bandwidth.

f, Set the Trace mode = Max hold.

g, Set the Detector = Peak.

h, Set the Sweep = auto.

1, Mark the peak frequency and —26dB (upper and lower) frequency.
J, Repeat until all the rest channels were investigated.

EST Technology Co., Ltd Report No. ESTE-R1901047 Page 15 of 185
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3.3. Test Information

EUT: 10.1" Android Tablet

M/N: ONA19TB003

Test date: 2018-12-28

| Test site: RF sit

Tested by: Seven

3.4. Test Result

Frequency | 26 dB Bandwidth
Band Mode Channel (MHz) (MHz)
Low 5180 19.60
IEEE 802.11a Middle 5200 19.86
High 5240 19.67
Low 5180 19.89
UNIBand I | yper 600 11n HT20 | Middle 5200 19.93
High 5240 19.92
Low 5190 40.13
IEEE 802.11n HT40 High 5730 4012
Conclusion: Pass
Low 5260 19.96
IEEE 802.11a Middle 5300 19.88
High 5320 19.88
Low 5260 19.93
UNITBand I | pep 000 11n HT20 | Middle 5300 19.93
High 5320 19.92
Low 5270 40.14
IEEE 802.11n HT40 High 5310 40.15
Conclusion: Pass
EST Technology Co., Ltd Report No. ESTE-R1901047 Page 16 of 185




FCC ID: 2AE2WT1015M

Frequency | 26 dB Bandwidth
Band Mode Channel (MHz) (MHz)
Low 5500 19.73
IEEE 802.11a Middle 5580 19.86
High 5700 19.64
Low 5500 19.92
UNIEBand IT | e e 000 11n HT20 | Middle 5580 19.94
High 5700 20.00
Low 5510 40.40
IEEE 802.11n HT40 High 5670 40.60
Conclusion: Pass
Low 5745 19.82
IEEE 802.11a Middle 5785 19.87
High 5825 19.99
Low 5745 19.94
UNITBand IV yper 000 110 HT20 | Middle 5785 19.94
High 5825 19.95
Low 5755 40.24
IEEE 802.11n HT40 High 5705 20.19
Conclusion: Pass
EST Technology Co., Ltd Report No. ESTE-R1901047 Page 17 of 185




FCC ID: 2AE2WT1015M

3.5. Test Data

UNII Band I IEEE 802.11a 5180MHz

Spectrum I [%]

Ref Level 10,00 dBm w RBW 300 kHz
At 30d8 1 MHz

Mode Auto FFT

BWT 19 ys & VBW

@ 1Pk Max

oS

-26,.00 dB)
7.77020 MHz,

n2[1]

4,98 dBm
5.17791610 GHz

mif1]

"oy
M A

s

CF 5.18 GHz
e

30001 Els

BEn 40.0 MHz

Marker

%-valug 1

¥-value |

Function |

Type | Raf | Tre |
ML

02| M1 1
03 M1l 1

5.1779161 GHz |
~7.7702 MHz |
11.8295 MHz

4,38 dém |
-26.00 8 |
-26.00 48

Function Result 1|

UNII Band I IEEE 802.11a 5200MHz

Spectrum I

(=)

Ref Level 10.00 dBm & RBW 300 kMz
Attt 30dB  BWT 10 ps & VBW 1 MHz  Made Auto FFT
@ 1Pk Max
D3] -26.02 dB
10.65960 MH2
oidm vy bve
Mi[1] 3.97 dém
/J 519925340 GHz
=10 d / \
-20 dB \J\.“
d preest A
-30 dBM— e W‘«'ﬂ\m
a0 da
50 db
-60 dBr
=70 di
-80 db
CF 5.2 GHz a0001 Els SEn 40.0 MHz
Marker |
Type | Raf | Tre | %-value | ¥-value | Function | Function Result I}
M1 |1} 5.1992534 GHz | 3.97 dém | |
02| M1 1 -9.201 MHz | 26,00 d8 |
D3] M1 1 10.6596 MHz2 -26.02 g8 |

UNII Band I IEEE 802.11a 5240MHz

Spectrum I

(=)

Ref Level 10.00 dBm & RBW 300 kMz
Attt 30dB  BWT 10 ps & VBW 1 MHz  Made Auto FFT
@ 1Pk Max
D3] 26.00 dB
= | 11.28900 MHz
Q Mi[1} 4.15 dBm
/ 5, 23052000 GHz
/ \
Py E, v
30 dem e ﬂwﬂ‘,\'\'_\,\"
a0 d8
50 db
-60 dBr
=70 di
-80 db
CF 5.24 GHz a0001 EIS SEn 40.0 MHz
Marker |
Type | Raf | Tre | %-value | ¥-volue | Function | Function Result I}
M1 |1} 5.23852 GHz | 4.15 dém | |
02| M1 1 -B.3784 MHz | 26,00 d8 |
03| M1 1 11.289 MHz -26.00 8 |

EST Technology Co., Ltd

ESL,
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FCC ID: 2AE2WT1015M

UNII Band I IEEE 802.11n HT20 5180MHz

Spectrum I ?
Ref Level 10.00 dBm & RBW 300 kMz
Attt 30dB  BWT 10 ps & VBW 1 MHz  Made Auto FFT
@ 1Pk Max
D3] -26.01 dB
e } 10.69430 MH2
o oot Mi[1] 4.08 dam
{ 5,17925340 GHz,
=10 d
] ]
-30 di e -—""’"j VLt
el A
-40 dB
50 db
-60 dBr
=70 di
-80 db
CF 5.18 GHz a0001 Els SEn 40.0 MHz
Marker |
Type | Raf | Tre | %-value | ¥-value | Function | Function Result I}
M1 1} 5.1792534 GHz | 4.08 dam | |
02| M1 1 -9.19%7 MHz | 26,01 d8 |
03 M1 1 10.6943 MHz -26.01 B |

UNII Band I IEEE 802.11n HT20 5200MHz

Spectrum I

(=)

Ref Level 10.00 d&m

& RBW 300 kHz

Attt 30dB  BWT 10 ps & VBW 1 MHz  Made Auto FFT
@ 1Pk Max
D2[1] 26.00 98
Jelaa P 9.21170 MHz2
ode 2.74 dBm

/ﬂ MII]

5.19925870 GHz|

A

CF 5.2 GHz

30001 Els

BEn 40.0 MHz

Marker

%-valug 1

Y-value | Function |

Function Result 1|

5.1
[T -
03| M1 1 1

Type | Raf | Tre |
ML 1

SUZEAT GHz 3.74 ddm |
-26.00 8 |

-25.97 o

9.2117 MHz |
0.7183 MHz

Measuring...

UNII Band I IEEE 802.11n HT20 5240MHz

Spectrum I

(=)

Ref Level 10.00 d&m
Attt 30 dB

BWT 10 s & VBW 1 MHz

& RBW 300 kHz
Mode Auto FFT

@ 1Pk Max

D2[1]

/“ mMif1

26,01 d8,
9.21840 MHZ
a.66 dBm

5. 23924400 GHZ;

o i

-30 dér pd ,_,-.--/

CF 5.24 GHz

30001 Els

BEn 40.0 MHz

Marker

%-valug 1

Y-value | Function |

Function Result 1|

Type | Raf | Tre |
ML }

o2 M1 1
03| M1 1

1 5.239244 GHz |
-9.2184 MHz |

3.66 dam |
-26.01 08 |

10.705 MHz -26.00 8

Measuring...

[ [
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FCC ID: 2AE2WT1015M

UNII Band I IEEE 802.11n HT40 5190MHz

Spectrum I

(=]

Ref Level 10.00 dBm & RBW 500 kMz

Att 30d8  BWT 151ps & VBW 1 MHz  Mode Auto FFT
@ 1Pk Max
DRl -26.01 dB,
oidm P A 26.81310 MHz
e 3 Mif1} 2.48 dBm
5,19670580 GHz
=10 d / \
-20 dB
: !
poit
g
-40 dB
50 db
60 dr
=70 di
-80 db
CF 5.19 GHz 30001 EIS SEH 60.0 MHz
Marker |
Type | Raf | Tre | %-value | ¥-value | Function | Function Result I}
ML 1 5.1967058 GHz | 2.48 gom | |
o2 M1 1 -26.8131 MHz | -26.01 d8 |
03| M1 1 13.3136 MHz -26.00 8 |

UNII Band I IEEE 802.11n HT40 5230MHz

Spectrum I

(=)

Ref Level 10.00 dBm & RBW 500 kMz
Att 30d8  BWT 151ps & VEBW 1 MHz  Mode Auto FFT

[@ 1Pk Max

ETE N

r’" / mifi]

-26.00 d8

1336760 MH2

2,35 dBm

| 523665580 GHz

\

20 dB .
MV\.J

CF 5.23 GHz 30001 Els

BEn 60.0 MHz

Marker
Type | Raf | Tre | %-valug | ¥-vale | Function |

Function Result 1|

ML 1] 5.2366558 GHz | 2.35 gem |
02 M1 1 -26.7551 MHz | -26.01 d8 |
pa] M1 1 13.3676 MHz -26.00 8

Measuring...

W e oo
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FCC ID: 2AE2WT1015M

UNII Band II IEEE 802.11a 5260MHz

Spectrum I by
Ref Level 10.00 dBm & RBW 300 kHz
Att 30dB  BWT 19 ps & VBW 1 MHz  Mode Auto FFT
@ 1Pk Max
M1 o3af1] 26.00 dB
ods T '-Hv"x-’\‘ M
/ 5. 25852940 GHz
=10 d / \
.20 dB 3%
/ A
-0 d
e ol
50 db
60 dr
=70 dB
-80 db
CF 5.26 GHz 30001 EIS SEn 40.0 MHz
Marker |
Type | Ref | Trc| *-valus | ¥-value | Function | Function Result 1l
M1 |1} 5.2585294 GHz | 2.82 dém | |
02| M1 1 -8.517 MHz | -26.00 g8 |
D3, M1 1 11.43%6 MHz -26.00 d |

UNII Band II IEEE 802.11a 5300MHz

Spectrum I by
Ref Level 10.00 dBm & RBW 300 kHz
Att 30dB  BWT 19 ps & VBW 1 MHz  Mode Auto FFT
@ 1Pk Max
M1 o3af1] 26.00 dB
ode e AT,
/ 5. 25852940 GHz
=10 d / \
.20 dB 3%
/ A
-30 dBm
W TR
50 db
60 dr
=70 dB
-80 db
CF 5.26 GHz 30001 EIS SEn 40.0 MHz
Marker |
Type | Ref | Trc| *-valus | ¥-value | Function | Function Result 1l
M1 |1} 5.2585294 GHz | 2.82 dém | |
02| M1 1 -8.517 MHz | -26.00 g8 |
D3, M1 1 11.4396 MHz -26.00 a8 |

UNII Band II IEEE 802.11a 5320MHz

Spectrum

|

(=)

Ref Level 10.00 d&m
Attt 30 dB

- RBW

BWT 19 ys @ VBW

300 kMz

1 MHz  Mode Auto FFT

@ 1Pk Max

0 dB

Daf1]

MW'\“\

-26.00 d8
12.17290 MHz
a.28 dBm
5.31775740 GHz

=10 d

20 dB

&

/
+

A

-30 dBm

YWM

30001 Els

BEn 40.0 MHz

CF 5.32 GHz
e s
Marker

%-valug 1

¥-value |

Function

| Function Result 1|

Type | Raf | Tre |
ML 1

02| M1 1
03 M1l 1

5.3177574 GHz |
-7.7037 MHz |
12.1729 MHz

3.28 dem |
-26.01 ¢8 |
-26.00 o8

Measuring...

ESL,
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FCC ID: 2AE2WT1015M

UNII Band IT IEEE 802.11n HT20 5260MHz

Spectrum I

(=]

Ref Level 10.00 dBm - RBW
Att 30dE BWT 10 ps & VBW

300 kMz
1 MHz  Mode Auto FFT

@ 1Pk Max

n21]

/]

A

-26.01 d8
9.19840 MHZ
3.25 dBm
5.25924140 GHz

/

ot

CF 5.26 GHz
et

30001 Els

BEn 40.0 MHz

Marker
Type | Raf | Tre | %-valug 1

Y-value | Function |

Function Result 1|

M1 1] 5.2592414 GHz |
o2 M1 1 -9.1984 MHz |
pal M 1 10.7276 MHz

3.25 dom |
-26.01 08 |
-26.01 a8

UNII Band II IEEE 802.11n HT20 5300MHz

Spectrum I

(=)

Ref Level 10.00 dBm & RBW 300 kMz
Attt 30dB  BWT 10 ps & VBW 1 MHz  Made Auto FFT
[@ 17k Max
M1 oaf1] 26.02 dB
0an Lo,
r o Ml <19 dBm
5,29924670 GHz
-10 d £

i

A\

DA (V.

-40 dB
50 db
-60 dér
=70 di
-80 db
CF 5.3 GHz 30001 pts Span 40.0 MHz
Marker |
Type | Raf | Tre | %-value | ¥-value | Function | Function Result I}
M1 |1} 5.2992467 GHz | 3.19 dém | |
02| M1 1 -9.2024 MHz | 26,02 d8 |
D3] M1 1 10.725 MHz -26.02 o |

UNII Band II IEEE 802.11n HT20 5320MHz

Spectrum I

(=)

Ref Level 10.00 dBm - RBW

300 kMz

Attt 30dB  BWT 10 ps & VBW 1 MHz  Made Auto FFT
@ 1Pk Max

D3] -26.02 dB
oidm o 10.72230 MHz

safT

2.95 dBm
531924670 GHz;

\

A

CF 5.32 GHz
et

30001 Els

BEn 40.0 MHz

Marker
Type | Raf | Tre | %-valug 1

Y-value | Function |

Function Result 1|

M1 1] 5.3192467 GHz |
o2 M1 1 -9.193 MHz |
D3] M1 1 10.7223 MHz

2.95 dam |
-26.01 08 |
-26.02 dB

Measuring...

EST Technology Co., Ltd

ESL,

Report No.
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FCC ID: 2AE2WT1015M

UNII Band IT IEEE 802.11n HT40 5270MHz

Spectrum I [%]

Ref Level 10.00 dBm & RBW 500 kMz
Att 30d8  BWT 151ps & VEBW 1 MHz  Mode Auto FFT
@ 1Pk Max
D3R -26.00 dB;
& 2607110 MH2
Q e \ M1 2.01 dBm
527672180 GHz
sl & \
20 dB ,:; |\
" }
| -ao-de —
40 dB
50 db
60 dr
=70 dB
-80 db
CF 5.27 GHz 30001 EIS SEH 60.0 MHz
Marker |
Type | Ref | Trc| *-valug | ¥-value | Function | Function Result 1l
M1 | 1| 5.2767218 GHz | 2.01 dem | |
02 M1 1 -26.8711 MHz | -26.00 d8 |
03] M1 1 13.2716 MHz -26.01 o8 |

N T G

UNII Band II IEEE 802.11n HT40 5310MHz

Spectrum I [%]

Ref Level 10,00 dBm ® RBW G500 kHT
Att 308 BWT 15.1ps @ VBW 1 MHz  Mode Auto FET
[@ 1Pk Max
D3l -26.00 dB;
- i 1330160 MHz
@ V Qi 1.61 dBm
531671380 GHz;
-10 d / \
20 dB .
AT Pyl P, l\/!, \l
| o =
40 dB
50 db
-60 dir
-70 dB
-80 db
CF 5.31 GHz 30001 pts Span 60.0 MHz
Marker |
Type | Ref | Trc | %-value | ¥-volue |__Function | Function Result If
M1 |1} 5.3167138 GHz | 1.61 d8m | |
o2 M1 1 -26.8511 MHz | -26.01 08 |
03 M1 1 13.3016 MHz -26.00 g8 |
i T R

ESL,
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FCC ID: 2AE2WT1015M

UNII Band HI IEEE 802.11a 5500MHz

Spectrum I

(=)

Ref Level 10.00 d&m

& RBW 300 kHz

Att

30 dB

BWT 19 ys @ VBW

1 MHz

Mode Auto FFT

@ 1Pk Max

D3] -26.01 dB

10.58500 MHz,

g H’Y}Mw\

2.10 dBm
5.49924140 GHz

\

A

Wm\l‘”\m

CF 5.5 GHz

30001 Els

BEII 40.0 MHz

Marker

Type | Ref | Tre |

%-valug 1

¥-value |

Function | Function Result 1|

M1

1

o2 M1 1
03| M1 1

5.4992414 GHz |
-9.1424 MHz |
10,585 MHz

2.10 ¢8m |
-26.00 ¢8 |
-26.01 o8

Measuring...

W e oo

UNII Band III IEEE 802.11a 5580MHz

Ref Level
Attt

Spectrum I

(=)

10.00 dBém
30 dB

w RBW
BWT 19 ys @ VBW

300 kMz

1 MHz  Mode

Auto FFT

@ 1Pk Max

i,

n2(1]

X,

e il Wﬂw\

26,00 d)
11.59690 MHz
1.67 dBm
5.58164790 GHz

N\

A

s S

CF 5.58 GHz
e

30001 Els

BEII 40.0 MHz

Marker

Type | Ref | Tre | %-value 1

¥-value

|__Function |

Function Result 1|

M1 ! 1
[T
03| M1 1

5.5816479 GHz |
-11.5969 MHz |
B8.2677 MH2

1.67 dam |
-26.00 a8 |
-26.01 8

Measuring...

UNII Band III IEEE 802.11a 5700MHz

Spectrum I “!"
Ref Level 10.00 dBm & RBW 300 kHz
Att 0 dE BWT 19 ps & VBW 1 MHz  Mode Auto FFT
@ 1Pk Max
D2[1] -25.97 dB,
s il iz 3T10 MHz
——— ¥ \ 2.50 dBm
A W\ 5.69775610 GHz
=10 d /
N
aad A ’J'\'(J L"\/\f"\n.
40 dB
50 db
-60 dal
=70 di
-80 db
CF 5.7 GHz 30001 EIS SEII 40.0 MHz
Marker |
Type | Ref | Tre | %-value | ¥-value | Function | Function Result I}
M1 | 1 5.6877561 GHz | 2.50 dam | |
o2 M1 1 -7.6331 MHz | ~25.97 db |
03| M1 1 12.0063 MHz -26.00 o8
EST Technology Co., Ltd Report No. ESTE-R1901047 Page 24 of 185
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FCC ID: 2AE2WT1015M

UNII Band III IEEE 802.11n HT20 5500MHz

Spectrum I ?
Ref Level 10.00 dBm & RBW 300 kMz
Attt 30dB BWT 19 ps & VBW 1 MHz Made Auto FFT
@ 1Pk Max
M1 D3] -26.02 diy
oidm X "y 9.23170 MHz
e -+ W 1.75 dBm
r M 550075730 GHz
=10 d / \-
-20 dB
-30 dBm ’/ K‘ Mo
55
50 db
-60 dBr
=70 di
-80 db
CF 5.5 GHz a0001 Els SEn 40.0 MHz
Marker |
Type | Raf | Tre | %-valug | ¥-value | Function | Function Result I}
M1 |1} 5.5007573 GHz | 1.75 dam | |
o2 M1 1 -10.6863 MHz | 26,00 d8 |
03| M1 1 9.2317 MHz -26.02 d& |
¢ X T

UNII Band III IEEE 802.11n HT20 5580MHz

Spectrum I

(=)

Ref Level 10.00 d&m
Attt 30 dB

w RBW 300 kHz
BWT 19 ys @ VBW

1 MHz  Mode

Auto FFT

[@ 1Pk Max

o X

D2[1] -26.01 dB,

1.74 dBm
558075860 GHz|

10,70100 MHz,

b

CF 5.58 GHz
e

30001 Els

BEn 40.0 MHz

Marker
H-value

¥-value |

Function | Function Result 1|

Type | Raf | Tre |
f 1 5.5807506 GH

M ! | 1
[T

03| M1 1 9.241 MHz

-10.701 MHz |

1.74 g&m |
-26.01 ¢8 |
-z5.82 d8

[

Measuring...

UNII Band III IEEE 802.11n HT20 5700MHz

Spectrum I

(=)

Ref Level 10.00 d&m

& RBW 300 kHz

Att 0 dE BWT 19 ps & VBW 1 MHz  Mode Auto FFT
@ 1Pk Max
M1 Daf1] -25.94 dB,
oidm . ‘_“K A~ 10.72760 MH
P 2.22 dBm
f 569922400 GHz
=10 d / \
o A../‘[ L\-\,
-30 day VL '\JLJ'\‘V\v A
-40 dB
50 db
60 dr
=70 di
-80 db
CF 5.7 GHz 30001 EIS SEn 40.0 MHz
Marker |
Type | Raf | Tre | %-valug | ¥-value | Function | Function Result I}
M1 |1} 5.60%224 GHz | 2.22 dém | |
o2 M1 1 -9.2704 MHz | -26.01d8 |
03| M1 1 10.7276 MHz -25.94 dB |

EST Technology Co., Ltd
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FCC ID: 2AE2WT1015M

UNII Band III IEEE 802.11n HT40 5510MHz

Spectrum I

(=]

Ref Level 10.00 d&m
Attt 30 dB

& RBW 500 kMz
SWT 151 ps & VBW 1 MHz  Mode Auto FFT

@ 1Pk Max

D2[1] -26.01 dB,
¥ 22.53920 MH2

=T

"‘“(YE‘TT"‘NW..\ 0.04 dBm

5.51248790 GHz|

CF 5.51 GHz

30001 Els BEn 60.0 MHz

Marker

%-valug | ¥-value | Function | Function Result 1|

Type | Raf | Tre |
ML i
o2 w1 1
03| M1 1

5.5124879 GHz | 0.04 dam |
-22.5392 MHz | -26.01 08 |
17,8564 MHz -26.00 ¢&

e T !

UNII Band III IEEE 802.11n HT40 5670MHz

Spectrum I

(=)

Ref Level 10.00 d&m
Attt 30 dB

& RBW 500 kMz
SWT 151 ps & VBW 1 MHz  Mode Auto FFT

[@ 1Pk Max

o3l -26.00 dB;
Y 1346560 MH2

0.68 dém

10 d8 rvh“ o \/’r M 567674980 GHZ;

W“ﬁ

40 dB
50 db
60 dr
=70 dB
-80 db
CF 5.67 GHz 30001 EIS SEH 60.0 MHz
Marker |
Type | Raf | Tre | %-valug | ¥-value | Function | Function Result Il
M1 | 1| S.6767498 GHz | 0.66 dom | |
o2 i 1 271371 MHz | ~26.01 8 |
03| M1 1 13.4656 MHz -26.00 o8 |
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FCC ID: 2AE2WT1015M

UNII Band IV IEEE 802.11a 5745MHz

Spectrum I ?
Ref Level 10.00 dBm & RBW 300 kMz
Attt 30dE BWT 19 ps & VBW 1 MHz Made Auto FFT
@ 1Pk Max
M1 D2[1] -25.84 dB,
oidm " Lol I!.-I‘..III 10 MHz
ey r i 2.40 dBm
/7 5.74352800 GHz
=10 d / \
-20 dB ’([ .\
-30 dBm - wr
v v\”\r\;—w/\,\f\
50 db
-60 dBr
=70 di
-80 db
CF 5.745 GHz a0001 EIS SEn 40.0 MHz
Marker |
Type | Raf | Tre | %-valug | ¥-value | Function | Function Result I}
M1 |1} 5.743528 GHz | 2.40 d8m | |
o2 M1 1 -B.4331 MHz | -25.84 di |
03] M1 1 11.3823 MHz -26.02 g8 |

UNII Band IV IEEE 802.11a 5785MHz

Spectrum I

(=)

Ref Level 10.00 d&m
Attt 30 dB

& RBW 300 kHz
BWT 10 s & VBW 1 MHz

Mode Auto FFT

[@ 1Pk Max

Daf1]

Y. PV

MY rr\—\.—-\

26,01 d)
1141830 MHz
2.58 dBm
5.78351740 GHz

X\

X

CF 5.785 GHz
AL

30001 Els

BEn 40.0 MHz

Marker
Type | Raf | Tre |
1

%-valus | ¥-value |

Function |

Function Result 1|

ML I }
[T
03| M1 1

5.7835174 GHz |
-B.4557 MHz |
11.4183 MHz

2.58 g&m |
-26.00 ¢8 |
-26.01 o8

Measuring...

UNII Band IV IEEE 802.11a 5825MHz

Spectrum I

(=)

Ref Level 10.00 d&m
Attt 30 dB

BWT 19 ys @ VBW

® RBW 300 kHz
1 MHz

Mode Auto FFT

@ 1Pk Max

Daf1]

-26.01 di)

CF 5.825 GHz
e e

30001 Els

BEn 40.0 MHz

Marker
Type | Raf | Tre |

%-valus | ¥-value |

Function |

Function Result 1|

M1 ! 1}
[T
03| M1 1

5.8265106 GHz |
-11.4943 MHz |
B.4584 MHz

2.14 gém |
-26.01 ¢8 |
-26.01 o8

Measuring...
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FCC ID: 2AE2WT1015M

UNII Band IV IEEE 802.11n HT20 5745MHz

Spectrum

|

(=]

Ref Level 10.00 d&m
Attt 30 dB

BWT 19 ps & VBW

& RBW 300 kMz

1 MHz  Mode Auto FFT

@ 1Pk Max

Daf1]

o

-26.01 di
9.20900 MHz
2.53 dBm
\ 5.74575730 GHz

W'\,‘_\M

CF 5.745 GHz

30001 Els

BEn 40.0 MHz

Marker

%-valug 1

Y-value | Function |

Type | Raf | Tre |
ML 1
02|
03

M1 1
M 1

5.7457573 GHz |
-10.7343 MHz |
9.209 MHz

2.53 g&m |
-26.00 ¢8 |
-26.01 o8

Function Result 1|

Measuring...

UNII Band IV IEEE 802.11n HT20 5785MHz

Spectrum I

(=)

Ref Level 10.00 d&m

& RBW 300 kMz

Att 3008 BWT 19 ps @ VBW 1 MHz  Mode Auto FFT
[@ 17k Max
M1 D3af1] -26.06 dB
1069160 MHz
0aB A A g ol 1.66 dBm
e 4
P M 5.78428540 GHz
-10 B j \
-30 dBr Wotkald L WL"\-A/-._‘_V_
-40 d8
50 db
-60 dér
=70 di
-80 db
CF 5.785 GHz 30001 pts Span 40.0 MHz
Marker |
Type | Raf | Tre | %-value | ¥-value | Function | Function Result I}
M1 |1} 5.7842854 GHz | 1.66 d8m | |
o2 M1 1 -9.253 MHz | 26,02 d8 |
pal M 1 10.6916 MHz -26.06 B |

UNII Band IV IEEE 802.11n HT20 5825MHz

Spectrum

|

(=)

Ref Level 10.00 d&m

Att 30dB BWT 18

& RBW 300 kMz

s @ VBW 1 MHz  Mode Auto FFT
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0 dB
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e
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Function Result 1|

M1
02|
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1] 5.626101
M1 1
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-11.065 MHz |
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8 GHz | 1.66 dam |
-25.78 8 |
-25.84 68
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UNII Band IV IEEE 802.11n HT40 5755MHz
Spectrum I [%]

Ref Level 10.00 dBm & RBW 500 kMz
Att 30d8  BWT 151ps & VBW 1 MHz  Mode Auto FFT

@ 1Pk Max

- D3] -25.96 dB,
"' 27.25510 MHz

oo s [T S
ool I \
Z X

30,56
Saaaa s

o]

-40 ey

CF 5.755 GHz 30001 Els BEn 60.0 MHz

Marker
Type | Ref | Trc| *-valug | ¥-value |

Function | Function Result 1|

M1 | 1 5.7476882 GHz | 0.41 dam |
o2 M1 1 -12.8876 MHz | 26,01 d8 |

03| M1 1 27.3551 MHz -25.96 dB |

UNII Band IV IEEE 802.11n HT40 5795MHz

Spectrum I

(=)

Ref Level 10.00 dBm & RBW 500 kHz
Attt 30d8  BWT 151ps & VEBW 1 MHz  Mode Auto FFT
[@ 1Pk Max
D3] -26.00 dB

- 22.19130 MHz

o e did l'_\/'_ W 0.85 dBm
5.79200010 GHz

N X

IRl e

CF 5.795 GHz 30001 EIS BEn 60.0 MHz

Marker |

Type | Raf | Tre | %-value | ¥-value | Function | Function Result I}
M1 |1} 5.7929001 GHz | 0.85 dém | |
o2 M1 1 -17.9954 MHz | -26.20 g8 |

D3 M1 1 22.1913 MHz -26.00 a8 -
™ | Measuring... mﬁ e g
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4. 6 DB BANDWIDTH

4.1. Limit
According to §15.407(e), Within the 5.725-5.85 GHz band, the minimum 6 dB bandwidth of U-NII
devices shall be at least 500 kHz.
4.2. Test Procedure
a, The transmitter output (antenna port) was connected to the spectrum analyzer. Connect EUT
antenna terminal to the spectrum analyzer with a low loss SMA cable.
b, Place the EUT on the table and set it in the transmitting mode.
¢, Set resolution bandwidth (RBW) = 100 kHz
d, Set the video bandwidth (VBW) = 3 x RBW, Detector = Peak.
e, Set the Trace mode = Max hold.
f, Set the Detector = Peak.
g, Set the Sweep = Auto.
h, Measure the maximum width of the emission that is constrained by the frequencies associated
with the two amplitude points (upper and lower) that are attenuated by 6 dB relative to the
maximum level measured in the fundamental emission.
4.3. Test Information
EUT: 10.1" Android Tablet
M/N: ONA19TB003
Test date: 2018-12-28 \ Test site: RF sit Tested by: Seven
4.4. Test Result
Limit
Frequency 6 dB Bandwidth
Band Mode Channel (MHz) (MHz) (kHz)
Low 5745 16.35 500
IEEE 802.11a Middle 5785 16.35 500
High 5825 16.34 500
UNII Low 5745 17.59 500
Band IV IEEE 802.11n HT20 Middle 5785 17.59 500
High 5825 17.58 500
Low 5755 36.25 500
IEEE 802.11n HT40 High 5705 36.33 500
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4.5. Test Data

UNII Band IV IEEE 802.11a 5745MHz

Spectrum I

(=)

Ref Level 10.00 d&m

& RBW 100 kMz

Att 3008 8WT 56.9 ps @ VBW 300 kHz  Mode Auto FET
@ 1Pk Max
D3af1] -6.07 d8
0dB 967300 MHz
Mi[1] 4.54 dBm
E-W"-""W" 1 5.74351200 GHz
=10 d8
s A \

\“"M"Mm ik

L )

=50 db
60 dr
=70 di
-80 db
CF 5.745 GHz 30001 EIS BEn 40.0 MHz
Marker |
Type | Raf | Tre | %-valug | ¥-value | Function | Function Result I}
M1 |1} 5.743512 GHz | -3.54 d&m | |
o2 M1 1 ~6.6744 MHz | -6.04 ¢ |
03| M1 1 9.673 MHz -6.07 o8 |

UNII Band IV IEEE 802.11a 5785MHz

Spectrum I

(=)

Ref Level 10.00 d&m

& RBW 100 kMz

Att 30d8  BWT 56.9 pz & VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
D3af1] -6.06 d8;
. o 7.55040 MHz
o Mi[1] 3 dBm
anuw e} 5. 78563460 GHz
-100 B T ¥
il . \

Wt ]

P

w UWM

=50 db
60 dr
=70 di
-80 db
CF 5.785 GHz 30001 EIS SEn 40.0 MHz
Marker |
Type | Raf | Tre | %-value | ¥-value | Function | Function Result I}
M1 |1} 5.7856346 GHz | -3.29 dém | |
o2 M1 1 -B.7957 MHz | -6.00 ¢8|
03| M1 1 7.5504 MHz -6.06 o8 |

UNII Band IV IEEE 802.11a 5825MHz

Spectrum I ?
Ref Level 10,00 dBm ® RBW 100 kHZ
Att 30d8  SWT 56.9 ps @ VBW 300 kHz  Mode auto FFT
[@ 1Pk Max
D2[1] -6.07 d8
- 8.79570 MHz
’ i ana | a1 2,91 dBm
a 3 582563460 GHz
=10 il
20 dB A \
-30 dom L/ \.‘“
el Wt
W"-”‘W Wilagh, ]
50 db
-60 dir
=70 di
-80 db
CF 5.825 GHz 30001 pts Span 40.0 MHz
Marker |
Type | Raf | Tre | %-value | ¥-volue |__Function | Function Result If
M1 |1} 5.5256346 GHz | -2.91 dém | |
o2 M1 1 -B.7957 MHz | -6.07 d8 |
pal M 1 7.5451 MHz -6.02 a8 |
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UNII Band IV IEEE 802.11n HT20 5745MHz

Spectrum

|

(=]

Ref Level 10.00 d&m

& RBW 100 kMz

Attt 30d8  BWT 56.9 pz & VBW 300 kHz  Mode Auto FFT
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e M1 9.43040 MHz
Q v PR, A I L oY 2.98 dBm
-10 dBi Iw i 3 W -\‘ 5.74437470 GHz
-20 dB
5
-30 dBm ij'( 3
Mww W Ry, .
50 db
-60 dBr
=70 di
-80 db
CF 5.745 GHz a0001 ES BEn 40.0 MHz
Marker |
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03 M1 1 9.4304 MHz -6.03 o8 |
¢ X e T !
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Spectrum I ?
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M1 | 1} 5.7843734 GHz | -3.02 d8m | |
o2 M1 1 -B.1584 MHz | -6.08 & |
03l M1 1 9.4277 MHz -6.01 68 |

UNII Band IV IEEE 802.11n HT20 5825MHz

Spectrum I
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Attt 30 dB
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UNII Band IV IEEE 802.11n HT40 5755MHz

Spectrum I “!"
Ref Level 10.00 dBm ® RBW 100 kHZ
Att 30 dB  BWT 56.9 s @ VBW 300 kHz  Mode Auto FET
[@ 1Pk Max
D3af1] -6.02 di;
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i
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-60 dB
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Marker |
Type | Ref | Tre | %-valug | ¥-value | Function | Function Result I}
M1 | 1 5.7585082 GHz | -6.44 dim | |
o2 M1 1 ~21.5976 MHz | -6.06 ¢8|
D3] M1 1 14.6562 MHz2 -6.02 d@ |

UNII Band IV IEEE 802.11n HT40 5795MHz

Spectrum I “!"
Ref Level 10.00 dBm & RBW 100 kHz
Attt 30d8  BWT 56.9 pz & VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
D3] -6.02 di;
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/ \
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Marker |
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5. OUTPUT POWER

5.1. Limit

According to §15.407(a)& FCC R&O FCC 14 - 30,

(1) For the band 5.15-5.25 GHz.

(1) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum conducted
output power over the frequency band of operation shall not exceed 1 W provided the
maximum antenna gain does not exceed 6 dBi. In addition, the maximum power spectral
density shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of
directional gain greater than 6 dBi are used, both the maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the directional gain
of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle above 30 degrees as
measured from the horizon must not exceed 125 mW (21 dBm).

(i1) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum conducted
output power over the frequency band of operation shall not exceed 1 W provided the
maximum antenna gain does not exceed 6 dBi. In addition, the maximum power spectral
density shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of
directional gain greater than 6 dBi are used, both the maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the directional gain
of the antenna exceeds 6 dBi.

(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum
conducted output power over the frequency band of operation shall not exceed 1 W. In addition,
the maximum power spectral density shall not exceed 17 dBm in any 1 megahertz band. Fixed
point-to-point U-NII devices may employ antennas with directional gain up to 23 dBi without
any corresponding reduction in the maximum conducted output power or maximum power
spectral density. For fixed point-to-point transmitters that employ a directional antenna gain
greater than 23 dBi, a 1 dB reduction in maximum conducted output power and maximum
power spectral density is required for each 1 dB of antenna gain in excess of 23 dBi. Fixed,
point-to-point operations exclude the use of point-to-multipoint systems, omnidirectional
applications, and multiple collocated transmitters transmitting the same information. The
operator of the U-NII device, or if the equipment is professionally installed, the installer, is
responsible for ensuring that systems employing high gain directional antennas are used
exclusively for fixed, point-to-point operations.

(iv) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW provided the
maximum antenna gain does not exceed 6 dBi. In addition, the maximum power spectral
density shall not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of
directional gain greater than 6 dBi are used, both the maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the directional gain
of the antenna exceeds 6 dBi.

(2) For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over
the frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10log B,
where B is the 26 dB emission bandwidth in megahertz. In addition, the maximum power
spectral density shall not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of
directional gain greater than 6 dBi are used, both the maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the directional gain
of the antenna exceeds 6 dBi.

(3) For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W. In addition, the maximum power spectral density shall not
exceed 30 dBm in any 500-kHz band. If transmitting antennas of directional gain greater than 6
dBi are used, both the maximum conducted output power and the maximum power spectral
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density shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6
dBi. However, fixed point-to-point U-NII devices operating in this band may employ
transmitting antennas with directional gain greater than 6 dBi without any corresponding
reduction in transmitter conducted power. Fixed, point-to-point operations exclude the use of
point-to-multipoint systems, omnidirectional applications, and multiple collocated transmitters
transmitting the same information. The operator of the U-NII device, or if the equipment is
professionally installed, the installer, is responsible for ensuring that systems employing high
gain directional antennas are used exclusively for fixed, point-to-point operations.

Note to paragraph (a)(3): The Commission strongly recommends that parties employing U-NII
devices to provide critical communications services should determine if there are any nearby

Government radar systems that could affect their operation.

Specified Limit of the Output Power

Maximum
Frequency 26 dB 11+ Conducted

Band Mode Channel (MHz) Bandwidth | 10*Log(B) Output

(MHz) (dBm) Power
Limit(dBm)
Low 5180 19.60 23.92 23.92
IEEE 802.11a | Middle 5200 19.86 23.98 23.98
High 5240 19.67 23.94 23.94
UNII Low 5180 19.89 23.99 23.99
Band I IEEE&%‘ Hn Vhddle | 5200 19.93 24.00 24.00
High 5240 19.92 24.00 24.00
IEEE 802.11n Low 5190 40.13 27.03 24.00
HT40 High 5230 40.12 27.03 24.00
Low 5260 19.96 24.00 24.00
IEEE 802.11a Middle 5300 19.88 23.99 23.99
High 5320 19.88 23.98 23.98
UNII Low 5260 19.93 23.99 23.99
Band II IEE]IE{,?,;)%)I In Middle 5300 19.93 23.99 23.99
High 5320 19.92 23.99 23.99
IEEE 802.11n Low 5270 40.14 27.04 24.00
HT40 High 5310 40.15 27.04 24.00
Low 5500 19.73 23.95 23.95
IEEE 802.11a Middle 5580 19.86 23.98 23.98
High 5700 19.64 23.93 23.93
UNII Low 5500 19.92 23.99 23.99
Band IIT IEEEH%%)' - Vhddle | 5580 19.94 24.00 24.00
High 5700 20.00 24.01 24.00
IEEE 802.11n Low 5510 40.40 27.06 24.00
HT40 High 5670 40.60 27.09 24.00
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5.2. Test Procedure

The transmitter output (antenna port) was connected to the OSP-B157WB. Connect EUT antenna
terminal to the spectrum analyzer with a low loss SMA cable.

5.3. Test Information

EUT: 10.1" Android Tablet

M/N: ONA19TB003

Test date: 2018-12-29 Test site: RF sit Tested by: Seven

5.4. Test Result

0 p Maximum
Band Mode Channel Frequency utput Power Conducted
(MHz) Output Power
mW dBm Limit(dBm)
EEE Low 5180 26.27 14.195 23.92
202 11a Middle 5200 26.96 14.308 23.98
High 5240 23.78 13.762 23.94
IEEE Low 5180 22.08 13.440 23.99
UNII Band 1 802.11n Middle 5200 24.94 13.969 24.00
HT20 High 5240 23.13 13.642 24.00
IEEE Low 5190 25.30 14.031 24.00
802.11n
HT40 High 5230 27.25 14.354 24.00
Conclusion: Pass
[EEE pr 5260 20.09 13.029 24.00
202 11a Mlqdle 5300 24.87 13.957 23.99
High 5320 23.04 13.624 23.98
IEEE Low 5260 20.24 13.063 23.99
UNII Band IT 802.11n Middle 5300 21.64 13.352 23.99
HT20 High 5320 23.03 13.622 23.99
IEEE Low 5270 20.37 13.090 24.00
802.11n High 5310 25.30 14.032 24.00
HT40 ) ) )
Conclusion: Pass
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Maximum
Frequency Output Power Conducted
Band Mode Channel
(MHz) Output Power
mW dBm Limit(dBm)
EEE pr 5500 14.90 11.732 23.95
202 11a Middle 5580 13.85 11.415 23.98
High 5700 14.13 11.500 23.93
IEEE Low 5500 14.88 11.725 23.99
UNII Band III 802.11n Middle 5580 12.46 10.956 24.00
HT20 High 5700 13.60 11.336 24.00
IEEE Low 5510 17.29 12.377 24.00
802.11n
HT40 High 5670 15.10 11.790 24.00
Conclusion: Pass
IEEE pr 5745 19.13 12.817 30.00
202 11a Middle 5785 17.99 12.551 30.00
High 5825 21.34 13.291 30.00
IEEE Low 5745 18.67 12.711 30.00
UNII Band IV 802.11n Middle 5785 1542 11.882 30.00
HT20 High 5825 19.82 12.971 30.00
IEEE Low 5755 21.79 13.383 30.00
802.11n
HT40 High 5795 20.11 13.034 30.00
Conclusion: Pass
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6. PEAK POWER SPECTRAL DENSITY

6.1. Limit
According to §15.407(a) & FCC R&O FCC 14-30

(1) For the band 5.15-5.25 GHz.

(1) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum conducted
output power over the frequency band of operation shall not exceed 1 W provided the maximum
antenna gain does not exceed 6 dBi. In addition, the maximum power spectral density shall not
exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6
dBi are used, both the maximum conducted output power and the maximum power spectral density
shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi. The
maximum e.i.r.p. at any elevation angle above 30 degrees as measured from the horizon must not
exceed 125 mW (21 dBm).

(i1) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output
power over the frequency band of operation shall not exceed 1 W provided the maximum antenna
gain does not exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 17
dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are
used, both the maximum conducted output power and the maximum power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum
conducted output power over the frequency band of operation shall not exceed 1 W. In addition, the
maximum power spectral density shall not exceed 17 dBm in any 1 megahertz band. Fixed
point-to-point U-NII devices may employ antennas with directional gain up to 23 dBi without any
corresponding reduction in the maximum conducted output power or maximum power spectral
density. For fixed point-to-point transmitters that employ a directional antenna gain greater than 23
dBi, a 1 dB reduction in maximum conducted output power and maximum power spectral density is
required for each 1 dB of antenna gain in excess of 23 dBi. Fixed, point-to-point operations exclude
the use of point-to-multipoint systems, omnidirectional applications, and multiple collocated
transmitters transmitting the same information. The operator of the U-NII device, or if the
equipment is professionally installed, the installer, is responsible for ensuring that systems
employing high gain directional antennas are used exclusively for fixed, point-to-point operations.

(iv) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW provided the
maximum antenna gain does not exceed 6 dBi. In addition, the maximum power spectral density
shall not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain
greater than 6 dBi are used, both the maximum conducted output power and the maximum power
spectral density shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.

(2) For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over
the frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B,
where B is the 26 dB emission bandwidth in megahertz. In addition, the maximum power spectral
density shall not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum conducted output power and the maximum
power spectral density shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.

EST Technology Co., Ltd Report No. ESTE-R1901047 Page 38 of 185

EST,



FCC ID: 2AE2WT1015M

(3) For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W. In addition, the maximum power spectral density shall not exceed
30 dBm in any 500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are
used, both the maximum conducted output power and the maximum power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi. However, fixed
point-to-point U-NII devices operating in this band may employ transmitting antennas with
directional gain greater than 6 dBi without any corresponding reduction in transmitter conducted
power. Fixed, point-to-point operations exclude the use of point-to-multipoint systems,
omnidirectional applications, and multiple collocated transmitters transmitting the same information.
The operator of the U-NII device, or if the equipment is professionally installed, the installer, is
responsible for ensuring that systems employing high gain directional antennas are used exclusively
for fixed, point-to-point operations.

Note to paragraph (a)(3): The Commission strongly recommends that parties employing U-NII
devices to provide critical communications services should determine if there are any nearby
Government radar systems that could affect their operation.

6.2. Test Procedure

a, The transmitter output (antenna port) was connected to the spectrum analyzer. Connect EUT
antenna terminal to the spectrum analyzer with a low loss SMA cable.

b, Place the EUT on the table and set it in the transmitting mode.

¢, For devices operating in the bands 5.15-5.25 GHz,Set the spectrum analyzer as RBW = 1MHz,
VBW = 3MHz, Span > 26dB bandwidth, Sweep=I1ms

d, For devices operating in the bands 5.725-5.85 GHz,Set the spectrum analyzer as RBW =
500kHz, VBW = 1.5 MHz, Span > 26dB bandwidth, Sweep=1ms

e, Record the max. reading.

f, Repeat the above procedure until the measurements for all frequencies are completed
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6.3. Test Information

EUT:10.1" Android Tablet

M/N: ONA19TB003

Test date: 2018-12-29

Test site: RF sit

Tested by: Seven

6.4. Test Result

Peak Power Spectral

Frequency Density ..
Band Mode Channel (MHz) (dBm) Limit
Ant
Low 5180 1.92
IEEE 802.11a Middle 5200 2.02
High 5240 2.36
Low 5180 2.05 11.00
UNIIBand T | 1pp e 000 11nHT20 [ Middle 5200 222 dBm/MHz
High 5240 2.51
Low 5190 -5.55
IEEE 802.11n HT40 High 30 T
Conclusion: Pass
Low 5260 2.54
IEEE 802.11a Middle 5300 2.68
High 5320 278
Low 5260 2.62 11.00
UNIEBand I1 | ppp 605 110 HT20 [ Middle 5300 2.87 dBm/MHz
High 5320 291
Low 5270 26.18
IEEE 802.11n HT40 High =310 %0

Conclusion: Pass
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Peak Power Spectral
Frequency Density _
Band Mode Channel (MHz) (dBm) Limit
Ant
Low 5500 -2.60
IEEE 802.11a Middle 5580 -2.77
High 5700 -2.03
Low 5500 -2.84 11.00
UNIEBand 1|y b 000 11n HT20 | Middle 5580 22.90 dBm/MHz
High 5700 -2.08
Low 5510 -6.52
IEEE 802.11n HT40 High 5670 545
Conclusion: Pass
Low 5745 -1.70
IEEE 802.11a Middle 5785 -1.42
High 5825 -0.86
Low 5745 -1.69 30.00
UNIEBand IV yppe 000 110 HT20 | Middle | 5785 127 dBm/500kHz
High 5825 -0.81
Low 5755 -1.97
IEEE 802.11n HT40 High 5705 18
Conclusion: Pass
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6.5. Test Data
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UNII Band I IEEE 802.11n HT20 5180MHz
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UNII Band I IEEE 802.11n HT40 5190MHz
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UNII Band II IEEE 802.11n HT20 5260MHz
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UNII Band II IEEE 802.11n HT40 5270MHz
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UNII Band III IEEE 802.11a 5500MHz
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UNII Band III IEEE 802.11n HT20 5500MHz
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UNII Band IV IEEE 802.11a 5745MHz
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UNII Band IV IEEE 802.11n HT20 5745MHz
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UNII Band IV IEEE 802.11n HT40 5755MHz
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7. FREQUENCY STABILITY

7.1. Limit

According to §15.407(g), manufacturers of U-NII devices are responsible for ensuring frequency
stability such that an emission is maintained within the band of operation under all conditions of
normal operation as specified in the operational description.

7.2. Test Procedure
Temperature Chamber

Spectrum analyzer EUT

WASH

Att.

Variable Power Supply

Remark :
a, The transmitter output (antenna port) was connected to the spectrum analyzer. Connect EUT
antenna terminal to the spectrum analyzer with a low loss SMA cable.
b, Place the EUT on the table and set it in the un-modulation transmitting mode.
¢, The equipment under test was connected to an external AC or DC power supply and input rated
voltage. RF output was connected to a frequency counter or spectrum analyzer via feed through
attenuators. The EUT was placed inside the temperature chamber. Set the spectrum analyzer RBW
low enough to obtain the desired frequency resolution and measure EUT 20°C operating
frequency as reference frequency. Turn EUT off and set the chamber temperature to —20°C. After
the temperature stabilized for approximately 30 minutes recorded the frequency. Repeat step
measure with 10°C increased per stage until the highest temperature of +50°C reached.
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7.3. Test Information

EUT:10.1" Android Tablet

M/N: ONA19TB003

Test date: 2018-12-29

Test site: RF sit

Tested by: Seven

7.4. Test Result

Measured Frequency Limit

Band Mode Tem?%r? ture V(El\t/a)ge (MHz) Range Result
Ant (MHz)

50 120 5180.122656 5150-5250 |  Pass

40 120 5180.121565 5150-5250 |  Pass

30 120 5180.112365 5150-5250 |  Pass

20 120 5180.111598 5150-5250 |  Pass

IEEE 10 120 5180.102156 5150-5250 Pass

;NCIIII 302,112 0 120 5180.102656 5150-5250 |  Pass

an 5180MHz -10 120 5180.112335 5150-5250 |  Pass

20 120 5180.121563 5150-5250 |  Pass

20 108 5180.113656 5150-5250 |  Pass

20 120 5180.122356 5150-5250 |  Pass

20 132 5180.122363 5150-5250 |  Pass
Measured Frequency Limit

Band Mode Tem?}e(::r? ture chl\t]a)ge (MHz) Range Result
Ant (MHz)

50 120 5200.125689 5150-5250 |  Pass

40 120 5200.122656 5150-5250 |  Pass

30 120 5200.122656 5150-5250 |  Pass

20 120 5200.112356 5150-5250 |  Pass

IEEE 10 120 5200.112335 5150-5250 |  Pass

;N;II 802.11a 0 120 5200.102356 | 5150-5250 | Pass

an 5200MHz 210 120 5200.122335 5150-5250 |  Pass

20 120 5200.135689 5150-5250 |  Pass

20 108 5200.122656 5150-5250 |  Pass

20 120 5200.112356 5150-5250 |  Pass

20 132 5200.122356 5150-5250 |  Pass
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Measured Frequency Limit

Band Mode Tem?%r? ture V(El\t/a)ge (MHz) Range Result
Ant (MHz)

50 120 5240.121566 5150-5250 |  Pass

40 120 5240.112356 5150-5250 |  Pass

30 120 5240.112356 5150-5250 |  Pass

20 120 5240.122356 5150-5250 |  Pass

IEEE 10 120 5240.102356 5150-5250 Pass

;NCIIII 302,112 0 120 5240.122365 5150-5250 |  Pass

an 5240MHz -10 120 5240.112356 5150-5250 |  Pass

20 120 5240.112356 5150-5250 |  Pass

20 108 5240.122353 5150-5250 |  Pass

20 120 5240.112362 5150-5250 |  Pass

20 132 5240.102356 5150-5250 |  Pass
Measured Frequency Limit

Band Mode Temge(:jr.)a ture chl\t]a)ge (MHz) Range Result
Ant (MHz)

50 120 5260.111566 5250-5350 |  Pass

40 120 5260.122356 5250-5350 |  Pass

30 120 5260.122356 5250-5350 |  Pass

20 120 5260.112356 5250-5350 |  Pass

IEEE 10 120 5260.102365 5250-5350 |  Pass

BUI\LHH 802.11a 0 120 5260.112356 | 5250-5350 | Pass

an 5260MHz 210 120 5260.102356 5250-5350 |  Pass

20 120 5260.122356 5250-5350 |  Pass

20 108 5260.121566 5250-5350 |  Pass

20 120 5260.122323 5250-5350 |  Pass

20 132 5260.122356 5250-5350 |  Pass
Measured Frequency Limit

Band Mode Tem?%r;l ture chl\t%g c (MHz) Range Result
Ant (MHz)

50 120 5300.125689 5250-5350 |  Pass

40 120 5300.122656 5250-5350 |  Pass

30 120 5300.102356 5250-5350 |  Pass

20 120 5300.122356 5250-5350 |  Pass

IEEE 10 120 5300.112356 5250-5350 |  Pass

BUI‘LHH 02.11a 0 120 5300.122659 5250-5350 |  Pass

an 5300MHz -10 120 5300.112656 5250-5350 |  Pass

20 120 5300.122656 5250-5350 |  Pass

20 108 5300.122656 5250-5350 |  Pass

20 120 5300.112365 5250-5350 |  Pass

20 132 5300.102656 5250-5350 |  Pass
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Measured Frequency Limit

Band Mode Tem?%r? ture V(El\t/a)ge (MHz) Range Result
Ant 1 (MHz)

50 120 5320.125689 5250-5350 |  Pass

40 120 5320.112656 5250-5350 |  Pass

30 120 5320.122656 5250-5350 |  Pass

20 120 5320.112365 5250-5350 |  Pass

IEEE 10 120 5320.112656 5250-5350 Pass

BUI\LHH 302,112 0 120 5320.112656 5250-5350 |  Pass

an 5320MHz -10 120 5320.112656 5250-5350 |  Pass

20 120 5320.112656 5250-5350 |  Pass

20 108 5320.112656 5250-5350 |  Pass

20 120 5320.112656 5250-5350 |  Pass

20 132 5320.112656 5250-5350 |  Pass
Measured Frequency Limit

Band Mode Temge(:jr.)a ture chl\t]a)ge (MHz) Range Result
Ant (MHz)

50 120 5500.112136 5475-5725 Pass

40 120 5500.112656 5475-5725 Pass

30 120 5500.115694 5475-5725 Pass

20 120 5500.122656 5475-5725 Pass

IEEE 10 120 5500.112356 5475-5725 Pass

BUT}H 802.11a 0 120 5500.122356 | 54755725 | Pass

an 5500MHz 210 120 5500.112356 5475-5725 |  Pass

20 120 5500.122363 5475-5725 Pass

20 108 5500.112356 5475-5725 Pass

20 120 5500.112365 5475-5725 Pass

20 132 5500.112656 5475-5725 Pass
Measured Frequency Limit

Band Mode Tem?%r;l ture chl\t%g c (MHz) Range Result
Ant 1 (MHz)

50 120 5580.122356 5475-5725 Pass

40 120 5580.122356 5475-5725 Pass

30 120 5580.112350 5475-5725 Pass

20 120 5580.102356 5475-5725 Pass

IEEE 10 120 5580.112356 5475-5725 Pass

BUIEI%H 02.11a 0 120 5580.102365 5475-5725 |  Pass

an 5580MHz -10 120 5580.122356 5475-5725 |  Pass

20 120 5580.125689 5475-5725 Pass

20 108 5580.112656 5475-5725 Pass

20 120 5580.102656 5475-5725 Pass

20 132 5580.112659 5475-5725 Pass
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Measured Frequency Limit

Band Mode Tem?%r? ture V(zl\t/a)ge (MHz) Range Result
Ant (MHz)

50 120 5700.131656 5475-5725 Pass

40 120 5700.112651 5475-5725 Pass

30 120 5700.112356 5475-5725 Pass

20 120 5700.112358 5475-5725 Pass

IEEE 10 120 5700.112020 5475-5725 Pass

UTI 302,112 0 120 5700.122356 54755725 |  Pass

Band T | 57600 1y, -10 120 5700.112656 5475-5725 Pass

20 120 5700.112351 5475-5725 Pass

20 108 5700.122356 5475-5725 Pass

20 120 5700.111304 5475-5725 Pass

20 132 5700.124986 5475-5725 Pass
Measured Frequency Limit

Band Mode Temge(:jr;t ture Vo(l\t]a)ge (MHz) Range Result
Ant (MHz)

50 120 5745.125689 5725-5850 |  Pass

40 120 5745.122656 5725-5850 |  Pass

30 120 5745.102356 5725-5850 |  Pass

20 120 5745.102335 5725-5850 |  Pass

IEEE 10 120 5745.102656 5725-5850 |  Pass

UIjH 802.11a 0 120 5745.112365 57255850 | Pass

Band IV 571 M1z 10 120 5745.102651 57255850 | Pass

20 120 5745.112356 5725-5850 |  Pass

20 108 5745.102356 5725-5850 |  Pass

20 120 5745.112656 5725-5850 |  Pass

20 132 5745.102656 5725-5850 |  Pass
Measured Frequency Limit

Band Mode Tem?%r?ture Vo(l\t/a)ge (MHz) Range Result
Ant (MHz)

50 120 5785.121356 5725-5850 |  Pass

40 120 5785.122656 5725-5850 |  Pass

30 120 5785.111548 5725-5850 |  Pass

20 120 5785.111560 5725-5850 |  Pass

IEEE 10 120 5785.114565 5725-5850 |  Pass

UNdH 802.11a 0 120 5785.112656 | 5725-5850 | Pass

Band IV s7esn 1z 10 120 5785.112656 | 5725-5850 | Pass

20 120 5785.112356 5725-5850 |  Pass

20 108 5785.112356 5725-5850 |  Pass

20 120 5785.112356 5725-5850 |  Pass

20 132 5785.112356 5725-5850 |  Pass
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Measured Frequency Limit

Band Mode Temp%rature Vol\t]age (MHz) Range Result
(©) V) Ant (MHz)

50 120 5785.132156 5725-5850 |  Pass

40 120 5785.115689 5725-5850 |  Pass

30 120 5785.111562 5725-5850 |  Pass

20 120 5785.112656 5725-5850 |  Pass

NI [EEE 10 120 5785.112656 5725-5850 |  Pass

802 11a 0 120 5785.112335 5725-5850 |  Pass

Band IV 1 5> sMHzZ 710 120 5785122365 | 5725-5850 | Pass

220 120 5785.112652 5725-5850 |  Pass

20 108 5785.122656 5725-5850 |  Pass

20 120 5785.122365 5725-5850 |  Pass

20 132 5785.112656 5725-5850 |  Pass
Measured Frequency Limit

Band Mode Temp%rature Vol\t/age (MHz) Range Result
(©) V) Ant (MHz)

50 120 5180.132651 5150-5250 |  Pass

40 120 5180.112355 5150-5250 |  Pass

30 120 5180.122356 5150-5250 |  Pass

20 120 5180.112351 5150-5250 |  Pass

IEEE 10 120 5180.112356 5150-5250 |  Pass

UNIT | 802.11n 0 120 5180.122356 5150-5250 |  Pass

BandI | HT20 210 120 5180.102356 5150-5250 | Pass

>180MHz 20 120 5180.112356 5150-5250 | Pass

20 108 5180.122356 5150-5250 |  Pass

20 120 5180.112356 5150-5250 |  Pass

20 132 5180.122356 5150-5250 |  Pass
Measured Frequency Limit

Band Mode Temp%rature Vol\t/age (MHz) Range Result
() V) Ant (MHz)

50 120 5200.112656 5150-5250 |  Pass

40 120 5200.112363 5150-5250 |  Pass

30 120 5200.112365 5150-5250 |  Pass

20 120 5200.112656 5150-5250 |  Pass

IEEE 10 120 5200.112651 5150-5250 |  Pass

UNIT | 802.11n 0 120 5200.122655 5150-5250 |  Pass

BandI | HT20 210 120 5200.111540 5150-5250 | Pass

5200MHz 20 120 5200.124814 | 5150-5250 | Pass

20 108 5200.122651 5150-5250 |  Pass

20 120 5200.112356 5150-5250 |  Pass

20 132 5200111561 5150-5250 |  Pass
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Measured Frequency Limit

Band Mode Temp%rature Vol\t]age (MHz) Range Result
(©) V) Ant (MHz)

50 120 5240.112656 5150-5250 |  Pass

40 120 5240.112510 5150-5250 |  Pass

30 120 5240.121548 5150-5250 |  Pass

20 120 5240.111563 5150-5250 |  Pass

IEEE 10 120 5240.112656 5150-5250 |  Pass

UNIL | 802.11n 0 120 5240.112555 5150-5250 |  Pass

BandI | HT20 210 120 5240.111241 5150-5250 | Pass

5240MHz 20 120 5240.111546 5150-5250 | Pass

20 108 5240.122651 5150-5250 |  Pass

20 120 5240111545 5150-5250 |  Pass

20 132 5240.111512 5150-5250 |  Pass
Measured Frequency Limit

Band Mode Temp%rature Vol\t/age (MHz) Range Result
(©) V) Ant (MHz)

50 120 5260.122659 5250-5350 |  Pass

40 120 5260.122654 5250-5350 |  Pass

30 120 5260.122545 5250-5350 |  Pass

20 120 5260.111441 5250-5350 | Pass

IEEE 10 120 5260.112563 5250-5350 |  Pass

UNIL | 802.11n 0 120 5260.112656 5250-5350 |  Pass

Band Il | HT20 210 120 5260.111598 5250-5350 | Pass

>260MHz 20 120 5260.112656 5250-5350 | Pass

20 108 5260.112656 5250-5350 |  Pass

20 120 5260.112656 5250-5350 |  Pass

20 132 5260.121541 5250-5350 |  Pass
Measured Frequency Limit

Band Mode Temp%rature Vol\t/age (MHz) Range Result
() V) Ant (MHz)

50 120 5300.115890 5250-5350 |  Pass

40 120 5300.122656 5250-5350 |  Pass

30 120 5300.112658 5250-5350 |  Pass

20 120 5300.112656 5250-5350 |  Pass

IEEE 10 120 5300.112656 5250-5350 |  Pass

UNIL | 802.11n 0 120 5300.112656 5250-5350 |  Pass

BandIl | HT20 210 120 5300.122656 5250-5350 | Pass

5300MHz 20 120 5300.112656 | 5250-5350 | Pass

20 108 5300.115656 5250-5350 |  Pass

20 120 5300.112656 5250-5350 |  Pass

20 132 5300.112656 5250-5350 |  Pass
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Measured Frequency Limit
Band Mode Tem?%r? ture V(zl\t]a;g © (MHz) Range Result
Ant (MHz)
50 120 5320.112656 5250-5350 |  Pass
40 120 5320.112651 5250-5350 |  Pass
30 120 5320.122655 5250-5350 |  Pass
20 120 5320.111655 5250-5350 |  Pass
IEEE 10 120 5320.112656 5250-5350 |  Pass
UI‘LH 802.11n 0 120 5320.111658 5250-5350 |  Pass
Band II S 3}2151\240}1 710 120 5320.111651 5250-5350 | Pass
z 20 120 5320.111356 5250-5350 |  Pass
20 108 5320.112656 5250-5350 |  Pass
20 120 5320.112603 5250-5350 |  Pass
20 132 5320.111458 5250-5350 |  Pass
Measured Frequency Limit
Band Mode Tem?%r? ture V(El\t/a)ge (MHz) Range Result
Ant 1 (MHz)
50 120 5500.121325 5475-5725 |  Pass
40 120 5500.112656 5475-5725 |  Pass
30 120 5500.112656 5475-5725 |  Pass
20 120 5500.112656 5475-5725 |  Pass
IEEE 10 120 5500.112656 5475-5725 |  Pass
BUT%H SEIZT-%“ 0 120 5500.112656 5475-5725 |  Pass
an $S00MH -10 120 5500.112656 5475-5725 Pass
z 20 120 5500.112656 5475-5725 |  Pass
20 108 5500.112656 5475-5725 |  Pass
20 120 5500.122656 5475-5725 |  Pass
20 132 5500.112656 5475-5725 |  Pass
Measured Frequency Limit
Band Mode Tem?%r.;ture chl\t/a)ge (MHz) Range Result
Ant 1 (MHz)
50 120 5580.121356 5475-5725 |  Pass
40 120 5580.112656 5475-5725 |  Pass
30 120 5580.102656 5475-5725 |  Pass
20 120 5580.112656 5475-5725 |  Pass
IEEE 10 120 5580.112656 5475-5725 |  Pass
UTI 802-;})‘1 0 120 5580.112656 5475-5725 |  Pass
Band 11l S sléIgMH 10 120 5580.122656 5475-5725 |  Pass
z 20 120 5580.112656 5475-5725 |  Pass
20 108 5580.112656 5475-5725 |  Pass
20 120 5580.142656 5475-5725 |  Pass
20 132 5580.112656 5475-5725 |  Pass
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Measured Frequency Limit
Band Mode Tem?%r? ture V(zl\t]a;g © (MHz) Range Result
Ant (MHz)
50 120 5700.121356 5475-5725 Pass
40 120 5700.111463 5475-5725 Pass
30 120 5700.122652 5475-5725 Pass
20 120 5700.112656 5475-5725 Pass
IEEE 10 120 5700.122650 5475-5725 |  Pass
BUT%H S‘P)I%z)n 0 120 5700.112300 5475-5725 |  Pass
an S700MH -10 120 5700.112623 5475-5725 Pass
z 20 120 5700.112635 5475-5725 Pass
20 108 5700.112656 5475-5725 Pass
20 120 5700.111545 5475-5725 Pass
20 132 5700.112588 5475-5725 Pass
Measured Frequency Limit
T t
Band Mode em%)%r;l ure V(El\t/a)ge (MHz) Range Result
Ant (MHz)
50 120 5745.125898 5725-5850 Pass
40 120 5745.112656 5725-5850 Pass
30 120 5745.122651 5725-5850 Pass
20 120 5745.112655 5725-5850 Pass
IEEE 10 120 5745.112615 5725-5850 |  Pass
BUIEH%V SEIZT-%“ 0 120 5745111259 5725-5850 |  Pass
an S74SMH -10 120 5745.101589 5725-5850 Pass
z 20 120 5745.112555 5725-5850 Pass
20 108 5745.121548 5725-5850 Pass
20 120 5745.112555 5725-5850 Pass
20 132 5745.122656 5725-5850 Pass
Measured Frequency Limit
T t
Band Mode em?%r;l Hre chl\t/a)ge (MHz) Range Result
Ant (MHz)
50 120 5785.172656 5725-5850 Pass
40 120 5785.112656 5725-5850 Pass
30 120 5785.112610 5725-5850 Pass
20 120 5785.111545 5725-5850 Pass
IEEE 10 120 5785.111656 5725-5850 |  Pass
BUNdIIIV S‘P)IZT;)H 0 120 5785.112656 5725-5850 |  Pass
an $785MH -10 120 5785.122656 5725-5850 Pass
z 20 120 5785.112656 5725-5850 Pass
20 108 5785.122656 5725-5850 Pass
20 120 5785.112656 5725-5850 Pass
20 132 5785.112656 5725-5850 Pass
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Measured Frequency Limit
Band Mode Tem?%r? ture chl\t]a;ge (MHz) Range Result
Ant (MHz)
50 120 5825.132656 5725-5850 Pass
40 120 5825.112656 5725-5850 Pass
30 120 5825.121548 5725-5850 Pass
20 120 5825.111545 5725-5850 Pass
IEEE 10 120 5825.111545 5725-5850 |  Pass
BUIZIIIV S‘P)I%én 0 120 5825.111151 5725-5850 |  Pass
an 2SN -10 120 5825.122656 5725-5850 Pass
z 220 120 5825.112656 5725-5850 Pass
20 108 5825.110547 5725-5850 Pass
20 120 5825.120451 5725-5850 Pass
20 132 5825.125664 5725-5850 Pass
Measured Frequency Limit
Band Mode Tem?%r;l ture chl\t]a;ge (MHz) Range Result
Ant (MHz)
50 120 5190.135898 5150-5250 Pass
40 120 5190.132656 5150-5250 Pass
30 120 5190.132651 5150-5250 Pass
20 120 5190.121656 5150-5250 Pass
IEEE 10 120 5190.131540 5150-5250 |  Pass
;Néll ngfién 0 120 5190.131501 5150-5250 | Pass
an 5190MH -10 120 5190.131540 5150-5250 Pass
z 20 120 5190.131544 5150-5250 Pass
20 108 5190.135659 5150-5250 Pass
20 120 5190.131546 5150-5250 Pass
20 132 5190.131545 5150-5250 Pass
Measured Frequency Limit
T
Band Mode em?%r? ture chl\t/a)ge (MHz) Range Result
Ant (MHz)
50 120 5230.135454 5150-5250 Pass
40 120 5230.135656 5150-5250 Pass
30 120 5230.132655 5150-5250 Pass
20 120 5230.132651 5150-5250 Pass
IEEE 10 120 5230.131541 5150-5250 |  Pass
];JN(IIII SSIZT-%“ 0 120 5230.131644 5150-5250 |  Pass
an S230MH -10 120 5230.131345 5150-5250 Pass
z 20 120 5230.135985 5150-5250 Pass
20 108 5230.131568 5150-5250 Pass
20 120 5230.131144 5150-5250 Pass
20 132 5230.132658 5150-5250 Pass
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Measured Frequency Limit
T t
Band Mode em?%r;l Hre V(Zl\t/a)ge (MHz) Range Result
Ant (MHz)
50 120 5270.131335 5250-5350 Pass
40 120 5270.132656 5250-5350 Pass
30 120 5270.132657 5250-5350 Pass
20 120 5270.112655 5250-5350 Pass
IEEE 10 120 5270.132654 5250-5350 |  Pass
BUI\LHH S‘P)IZT-ién 0 120 5270.131356 5250-5350 |  Pass
an $270MH -10 120 5270.132656 5250-5350 Pass
z 20 120 5270.132656 5250-5350 Pass
20 108 5270.132656 5250-5350 Pass
20 120 5270.134581 5250-5350 Pass
20 132 5270.132565 5250-5350 Pass
Measured Frequency Limit
Band Mode Temi)%r? ture chl\t]a;g N (MHz) Range Result
Ant (MHz)
50 120 5310.134565 5250-5350 Pass
40 120 5310.131656 5250-5350 Pass
30 120 5310.132656 5250-5350 Pass
20 120 5310.121645 5250-5350 Pass
IEEE 10 120 5310.132656 5250-5350 |  Pass
BUI‘LHH 8(})12T.lz)n 0 120 5310.136466 5250-5350 |  Pass
an S31OMH -10 120 5310.132656 5250-5350 Pass
z 20 120 5310.131541 5250-5350 Pass
20 108 5310.131251 5250-5350 Pass
20 120 5310.131548 5250-5350 Pass
20 132 5310.131545 5250-5350 Pass
Measured Frequency Limit
T
Band Mode em?%r? ture chl\t%g © (MHz) Range Result
Ant (MHz)
50 120 5510.121656 5475-5725 Pass
40 120 5510.122656 5475-5725 Pass
30 120 5510.122656 5475-5725 Pass
20 120 5510.131548 5475-5725 Pass
IEEE 10 120 5510.121546 5475-5725 |  Pass
BUT%H SEIZT-%“ 0 120 5510.126567 5475-5725 |  Pass
an SS1OMH -10 120 5510.121514 5475-5725 Pass
z 220 120 5510.124114 5475-5725 Pass
20 108 5510.124578 5475-5725 Pass
20 120 5510.125541 5475-5725 Pass
20 132 5510.122654 5475-5725 Pass
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Measured Frequency Limit
T t
Band Mode em?%r;l Hre V(Zl\t/a)ge (MHz) Range Result
Ant (MHz)
50 120 5670.125656 5475-5725 Pass
40 120 5670.125989 5475-5725 Pass
30 120 5670.122666 5475-5725 Pass
20 120 5670.132648 5475-5725 Pass
IEEE 10 120 5670.121548 5475-5725 |  Pass
BUT%H S‘P)IZT-ién 0 120 5670.121548 5475-5725 |  Pass
an S670MH -10 120 5670.121015 5475-5725 Pass
z 20 120 5670.122654 5475-5725 Pass
20 108 5670.121545 5475-5725 Pass
20 120 5670.122655 5475-5725 Pass
20 132 5670.121545 5475-5725 Pass
Measured Frequency Limit
Band Mode Temi)%r? ture chl\t]a;g N (MHz) Range Result
Ant (MHz)
50 120 5755.122565 5725-5850 Pass
40 120 5755.122656 5725-5850 Pass
30 120 5755.125656 5725-5850 Pass
20 120 5755.134545 5725-5850 Pass
IEEE 10 120 5755.121545 5725-5850 |  Pass
BUTIIV 8(})12T.lz)n 0 120 5755.126566 5725-5850 |  Pass
an 7550 -10 120 5755.126565 5725-5850 Pass
z 20 120 5755.125656 5725-5850 Pass
20 108 5755.125656 5725-5850 Pass
20 120 5755.125656 5725-5850 Pass
20 132 5755.125656 5725-5850 Pass
Measured Frequency Limit
T
Band Mode em?%r? ture chl\t%g © (MHz) Range Result
Ant (MHz)
50 120 5795.125656 5725-5850 Pass
40 120 5795.122611 5725-5850 Pass
30 120 5795.120154 5725-5850 Pass
20 120 5795.131545 5725-5850 Pass
IEEE 10 120 5795.121501 5725-5850 |  Pass
BUIEI%V SEIZT-%“ 0 120 5795.121541 5725-5850 |  Pass
an S70SMH -10 120 5795.121544 5725-5850 Pass
z 20 120 5795.124545 5725-5850 Pass
20 108 5795.124545 5725-5850 Pass
20 120 5795.121548 5725-5850 Pass
20 132 5795.121545 5725-5850 Pass
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8. RADIATED SPURIOUS EMISSIONS
8.1. Limit
All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits shown in

15.209&15.407(b), all the other emissions shall be at least 20dB below the fundamental emissions, or comply
with 15.209 &15.407(b)limits.

15.205 Restricted frequency band

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 3999 - 410 45-515
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 255-2567 1300 - 1427 8.025-8.5
417725 -4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725-4.20775 73-74.6 1645.5-1646.5 93-95
6.215-6.218 748-75.2 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 -121.94 1718.8-1722.2 13.25-134
6.31175-6.31225 123 -138 2200 - 2300 14.47-14.5
8.291 -8.294 1499 - 150.05 2310-2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 167.72 -173.2 3332-3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 -36.5
12.57675-12.57725 322-3354 3600 - 4400 (3)
15.209 &15.407(b) Limit
Frequency (MHz) Field Strength(uV/m) Distance(m)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

Remark : (1) Emission level dBuV = 20 log Emission level pV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

5150 MHz - 5250 MHz : e.i.r.p -27 dBm (68.2dBuV/m@3m)

5250 MHz - 5350 MHz : e.i.r.p -27 dBm (68.2dBuV/m@3m)

5470 MHz - 5725 MHz : e.i.r.p -27 dBm (68.2dBuV/m@3m)

5725 MHz - 5850 MHz : all emissions shall be limited to a level of -27 dBm/Mhz at 75Mhz or
more above or below the band edge increasing linearly to 10dBm/Mhz at 25 Mhz above or below
the band edge ,and from 25Mhz above or below the band edge increasing linearly to to a level of
15.6 dBm/Mhz at SMHz above or below the band edge ,and from 5Mhz above or below the band
edge increasing linearly to a level of 27 dBm/Mhz at the band edge.
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8.2. Block Diagram of Test setup
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8.3. Test Procedure

8.4.

EUT was placed on a turn table, which is 0.8 meter high above ground for 9kHz~1000MHz test,
and which is 1.5 meter high above ground for above 1GHz test. The turn table can rotate 360
degrees to determine the position of the maximum emission level. Power on the EUT and let it
working in test mode, then test it. EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter and 4
meters to find out the maximum emission level. Both horizontal and vertical polarization of the
antenna are set on test.

The test frequency analyzer system was set to Peak Detect (300Hz RBW in 9kHz to 150kHz and
10kHz RBW in 150kHz to 30MHz) Function and Specified Bandwidth with Maximum Hold Mode.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range from
30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at IMHz and RBW is set at 1IMHz for peak
emissions measurement above 1GHz and 1IMHz RBW, 10Hz VBW for average emissions measure
above 1GHz

PEAK detector, IMHz/1MHz for PAEK measurement,
PEAK detector, IMHz/10Hz for Average measurement

The frequency range from 9 kHz to 10th harmonic are checked.

Test Result

Pass

Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the
average level is deemed to comply with average limit.

2. The frequency 5180MHz . 5190MHz. 5200MHz. 5230 MHz. 5240 MHz.

5260 MHz. 5270 MHz. 5300 MHz. 5310 MHz. 5320 MHz. 5500 MHz.
5510 MHz. 5580 MHz. 5670 MHz. 5700 MHz. 5745 MHz. 5755 MHz.
5785 MHz. 5795 MHz. 5825MHz is fundamental frequency which no limit,
the limit on plots is automatically generated by the software, it's not
fundamental limit, we can't remove it.
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8.5. Test Data

9 kHz - 30 MHz

Pass
Note: The amplitude of spurious emission that is attenuated by more than 20dB below the permissible

limit has no need to be reported.
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30 MHz - 1000 MHz

EST Technology

Chilingxiang. Qishantou, Santun,

Houjie, Dongguan, Guangdong, China
Tel+86-769-63081888

Fax+86-769-83081575

Data: 176

20

File: \Emc-966-1itest datal2013\RFC\Chunghsin\ONA19TBO03.EME (179)
Date: 2019-01-10

Level (dBu\im)

70

60

FCC PART|

15 B{3M)

50

hue

40

30

..Jawwﬂurh*wwh*
Ll L

o ™

20 \‘
10 --'r"JL,

100.

200. 300. 400. 500. 600. 00
Frequency (MHz)
: 1% 966 Chamber Data no. : 176
: 3m 270%0 Ent. pol. : HORIZONTRL

: FCC PART 15 B({3M)

: Temp:21.6';Humi:50.3%;Pres3:101.52kFa
: Maybe

: 10.1" Android Tablet

: DC 5V From Rdapter Input AC 120V/60Hz

800. 900. 1000

Margin Remark

(dE)

=1 o oo
[ ]
(&)

: ONR1STBOO3

: TE Mode
LNT Cable Emiszsion
Factor Loss Reading Level Limit
{dB/m} {dB) {dBuV) {dBuV,/m} {dBuV/m}
18.48 0.20 2.53 21.21 40.00
11.5 0.92 2.7% 15.27 43.50
13.75 1.64 3.28 18.87 4§.00
7.1% 2.17 3.10 22.48 4§.00
20.77 2.44 3.04 26.25 4§.00
22,85 3.08& 4.85 30.40 4§.00

el el I T S ]
LS LYy #L] §
=]

030
Site no.
Dis. / Anct.
Limic
Env. / Ims.
Engineer
EUT
Power
M/H
Test Mode
Fre
{MH
1 30.
2 137
3 311
4 4435
5 547
& 745
Remarks:

Emission Lewel= Rntenna Factor + Cable Loss + Reading.
Margin= Limit - Emission Lewel.

The emission lewels that are 204B below the official limic

are not reported.
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EST Technology

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855
Faw:+86-709-83087878

Data: 177 File: "Emc-966-1test data'201 8\ RFWC\ChunghsintONA19TBO03.EMG (179)
80 Level {dBu\/m) Date: 2019-01-10
70
G0
FCC PART| 15 B(3M)
50 dE-
J
40— !
— §
30 ; i Akt by
- WW"‘*“
Hob —
k\. # MW"M
0]
G3U 100. 200. 300. 400. 500. 600. 700. a00. a00. 1000
Frequency {(MHz)
Site no. 14 %66 Chamber Data no. 17
Dis. / Ent. 3m 27090 Int. pol. @ VERTICAL
Limit FCC BALRT 15 B{3M)
Env. / Ins. Temp:21.6" ;Humi:50.3%;Press:101.52kPa
Engineer : Maybe
EUT 10.1" Android Tabklet
Fower DC 5V From Rdepter Inmput AC 120V/&0H=z
M/N ONA19TBOO3
Test Mode TE Mode
INT Cable Emission
Freq. Factor Loss Reading Level Limit Margin Remark
{MHz) {dB/m) {dB} {dBuV) {dBuV,/m) {dBuV/m) {dB)
1 31.94 17.96 0.22 2.10 20.28 40.00 19.72 QF
2 107. 60 10.78 0.82 3.27 14.87 43.50 28.63 QF
3 440.31 17.12 2.11 2.14 21.37 46.00 24.63 QF
4 624,61 20.64 2.64 3.17 26.45 46.00 19.55 Qe
5 T48.77 22.78 3.12 2.32 28.20 46.00 17.8 QF
[ 957.32 25.68 3.93 2.99 32.60 46.00 13.40 QF
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

. Margin= Limit - Emission Lewvel.

The emission lewels that are 204B below the official limit are not reported.
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1000-18000 MHz

EST Technology

Chilingxiang, Qishantou, Santun,
Haoujie, Dongguan.Guangdong, China
Tel:+86-769-53081888
Faoc+86-769-83081878

ES’

Data: 84 File: "Emc-966-1\test data'201 3 EMCIRFC\ChunghsinlONA19TBO03.EMG (179)
120|_e1,re| (dBu\im) Date: 2018-12-28
110
1
a0
FCCPART 15C PEAK NIl
? U —II.Il_!_!II_ _lr!]L!_II_II_!.!_I,_ _|IJ J"I_ —l'_|l_ I_ll_IIJI—II_  — | — ! T —! |r
A s FCCPARTHSC AV NI
sof — 1= T = —- |3 —— . WMtM
MMMW
WW
30
10
0
1000 4000. 6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {MHz)
Site no. : site Data no. : 84
Dis. / Ant. : 3m 91200 1-18G Ant. pol. : VERTICAL
Limit : FCCPRRT 15C FERK NII
Env. / Ins. : Temp:23.6" ;Humi:56%;Press:101.52kPa
Engineer : Seven
EOT : 10.1" Android Tablet
Power : DC 5V From Rdapter Input AC 120V/&0Hz
M/H : OHA19TBOO3
Test Mode : IEEE 802.11a TE 5S180MH=
Ant. Cable Anp Emission
Freq Factor Loss Factor Reading Level Limits Margin Remark
{MHz) (dB/m) (dB) {dB}) {dBuV) (dBuV,/m) {dBuV/m} {dB}
1 51e0.00 32.20 4.71 34.65 B9.33 91.5%9 68.20 -23.39 Peak
2 7460.00 36.36 f.04 34.55 40.36 48.21 74.00 25.79 Peak
3 10360.00 39.06 &.81 34.45 38.46 459,84 68.20 18.36 Peak
4 12050.00 39.31 7.87 34.59 36.43 45.02 74.00 24.98 Beak
5 14005.00 41.10 B.17 34.20 36.78 51.85 68.20 .35 Peak
[ 15540.00 39.18 g8.65 34.1% 35.79 45,43 74.00 24,57 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss - REmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emiszion lewels that are 204B below the official
limit are not reported.
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FCC ID: 2AE2WT1015M

EST Technology

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855
Faw:+86-709-83087878

Data: 85 File: "Emc-966-1test data'201 3 EMCI\RFC\ChunghsinlONA19TBO03.EMG (179)
12ULE“JE‘| (dBuV/m) Date: 2018-12-28
110
1
a0
FCCPART 15C PEAK NIl
TU —Iur!-!]l__lr!]I.!_ll_Il_!.!_l,_—L'_ Jnl_—ll_|l_ I_ll_IIJI_II__I I_II-! ! | —! 1
- FCCPART[15C AV NIl
I | =z —3 -- P IS T —
50 P S, MRS o e Ty s aat
WW
30
10
G1UUU 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. site Data no. : BS
Dis. / Ent. 3m 91200 1-18G Int. pol. : HORIZOWTAL
Limit FCCEART 15C FERK NII
Env. / Ins. Temp:23.6" ;Humi:56%;Fress:101.52kPa
Engineer Sewven
EUT 10.1" Android Tabklet
Fower DC 5V From Rdepter Inmput AC 120V/&0H=z
M/N ONA19TBOO3
Test Mode IEEE 802.11a TX S5180MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) {dB} {dB} {dBuV) {dBuV,/m) {dBuV/m) {dB}
1 5180.00 2.2 4.71 34.65 90.13 92.3%9 68.20 -24.1% Peak
2 7460.00 36.36 6.04 34.55 41.13 48.98 74.00 25.02 Beak
3 B650.00 36.50 6.28 34.56 41,24 49,46 68.20 B.74 Peak
4 10360.00 39.06 f.81 34.4% 36.38 7.7 68.20 20.44 Peak
5 14056.00 41.09 2.19 34.2 36.99 52.06 68.20 6.14 Peak
[ 15540.00 39.18 B.65 34.1%9 36.15 45.7%9 74.00 24.2 Beak
Remarks: Emission Lewvel= Antenna Factor + Cable Loss - RAmp Factor + Reading.

. Margin= Limit - Emission Lewvel.

The emission lewels that are 204B below the ocfficial

limit are not reported.

ES
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FCC ID: 2AE2WT1015M

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 86 File: "Emc-966-1test data'201 3 EMCI\RFC\ChunghsinlONA19TBO03.EMG (179)
120 Level {dBu\/m) Date: 2018-12-28
110
2
a0
FCCPART 15C PEAK NIl
L R I I FCCPART15C AV NI
50 3 4 T &
1 MW“‘W’HMMM M“‘"‘"-‘—'\M“'w
WW
30
10
G1[][]0 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. 14 %66 Chamber Data no. : BE
Dis. / Ant. 3m 91200 1-18G Ent. pol. : HORIZOWTRL
Limit FCCERRT 15C PERK NII
Env. / Ins. Temp:23.6" ;Humi:56%;Fress:101.52kPa
Engineer Sewven
EUT 10.1™ Endroid Tablet
Fower DC 5V From Rdepter Inmput AC 120V/&0H=z
M/N ONZ19TBO03
Test Mode IEEE 802.1la TX 5200MHz
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) ({dB)} {dB) {dBuV) {dBuV,/m) {dBuV/m) {dB)
1 3890.00 29.18 3.92 34.59 44,13 12,82 74.00 31.38 Beak
2 5200.00 2,24 4.72 34.64 2.2 94.53 €8.2 -26.33 Peak
3 B225.00 3&.50 6.42 34.52 B.09 46.49 74.00 27.51 Peak
4 10400.00 39.11 6.83 34.48 35.19 46,65 68.2 21.55 Peak
5 13835.00 40.8 B.18 34.2 35.17 49,91 €8.2 18.2 Beak
3 15&00.00 B.95 B.&9 34.18 33.8 47.2 74.00 26.71 Beak

Remarks:

. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.
. Margin= Limit - Emission Lewvel.

The emission lewels that are 204B below the ocfficial
limit are not reported.

ES
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FCC ID: 2AE2WT1015M

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 87 File: "Emc-966-1test data'201 3 EMCI\RFC\ChunghsinlONA19TBO03.EMG (179)
12ULE\TE‘| (dBuV/m) Date: 2018-12-28
110
1
a0
FCCPART 15C PEAK NIl
L I P I a4l _ 0 ECCF‘E'EEIJSC AV NI
50 TPl s S o N R
MW
30
10
G1[][]0 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. 14 %66 Chamber Data no. : B7
Dis. / Ent. 3m 91200 1-18G Int. pol. @ VERTICAL
Limit FCCEART 15C FERK NII
Env. / Ins. Temp:23.6" ;Humi:56%;Fress:101.52kPa
Engineer Sewven
EUT 10.1" Android Tabklet
Fower DC 5V From Rdepter Inmput AC 120V/&0H=z
M/N ONA19TBOO3
Test Mode IEEE 802.11a TX S5200MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) {dB} {dB} {dBuV) {dBuV,/m) {dBuV/m) {dB}
1 5200.00 2.24 4,72 34.64 BE.6E 91.00 68.2 -22.8 Peak
2 7443.00 36.34 6.02 34.56 42,66 S0.46 74.00 23.54 Beak
3 l0400.00 39.11 6.83 34.48 39.41 50.87 68.2 17.33 Peak
4 11574.00 39.&0 T7.49 34.47 3g.22 50.84 74.00 23.1% Peak
5 13854.00 41.01 g2.15 34.2 37.14 2.09 68.2 16.11 Peak
[ 15600.00 B.95 B2.69 34.18 35.77 459,23 74.00 24.77 Beak

Remarks:

. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.
. Margin= Limit - Emission Lewvel.

The emission lewels that are 204B below the ocfficial
limit are not reported.
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FCC ID: 2AE2WT1015M

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 88 File: "Emc-966-1test data'201 3 EMCI\RFC\ChunghsinlONA19TBO03.EMG (179)
12U|_eue| (dBuV/m) Date: 2018-12-28
110
a0 1
FCCPART 15C PEAK NIl
TU —Iur!-!]l__lr!]I.!_ll_Il_!.!_l,—_L LJ"I_—I'_|I_ I_ll_IIJI_II__I I_Ir! ! | —! 1
FCCPART[15C AW NI
r— |~ N 2T —- 4A—— 1 — =~ i e ~
50 IR, et B et Wy o E
MW
30
10
G1[][]0 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. 14 %66 Chamber Data no. : BB
Dis. / Ent. 3m 91200 1-18G Int. pol. @ VERTICAL
Limit FCCEART 15C FERK NII
Env. / Ins. Temp:23.6" ;Humi:56%;Fress:101.52kPa
Engineer Sewven
EUT 10.1" Android Tabklet
Fower DC 5V From Rdepter Inmput AC 120V/&0H=z
M/N ONA19TBOO3
Test Mode IEEE 802.11a TX 5240MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) {dB} {dB} {dBuV) {dBuV,/m) {dBuV/m) {dB}
1 5240.00 2.31 4.7 34.63 BT.26 B9.69 68.2 -21.4% Peak
2 T426.00 36.32 6.01 34.56 41.71 9.48 74.00 4.52 Beak
3 B344.00 36&.350 6.11 34.53 40.61 48.69 74.00 25.31 Peak
4 10480.00 39.2 .90 34.48 T.18 8.8 68.2 9.34 Peak
5 14005.00 41.10 2.17 34.2 35.57 50.64 68.2 T.56 Peak
[ 15720.00 B.54 B.77 34.186 34.88 48.03 74.00 25.97 Beak

Remarks:

. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.
. Margin= Limit - Emission Lewvel.

The emission lewels that are 204B below the ocfficial
limit are not reported.

ES
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FCC ID: 2AE2WT1015M

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

ES

Data: 89 File: "Emc-966-1test data'201 3 EMCI\RFC\ChunghsinlONA19TBO03.EMG (179)
12U|_eue| (dBuV/m) Date: 2018-12-28
110
1
a0
FCCPART 15C PEAK NIl
? U —II.Il-!-!II_ _Ir!ll.!_ll_ll_!.!_l,_ _|IJ g Jnl_ —I'_|I_ I_ll_lul_ll_ — I_II-! ! | —! 1
L N S I R FCCPART15C AV NI
el = 4 = =
WM
30
10
EJ1IIZIIIZII.'J 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. 14 %66 Chamber Data no. : B9
Dis. / Ent. 3m 91200 1-18G Int. pol. : HORIZOWTAL
Limit FCCEART 15C FERK NII
Env. / Ins. Temp:23.6" ;Humi:56%;Fress:101.52kPa
Engineer Sewven
EUT 10.1" Android Tabklet
Fower DC 5V From Rdepter Inmput AC 120V/&0H=z
M/N ONA19TBOO3
Test Mode IEEE 802.11a TX 5240MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) {dB} {dB} {dBuV) {dBuV,/m) {dBuV/m) {dB}
1 5240.00 2.31 4.75 34.63 91. 68 94.11 68.20 -25.91 Peak
2 7596.00 36.42 6.14 34.54 39.83 47.85 74.00 26.15 Beak
3 BeE4.00 36.350 6.28 34.57 40.81 45.02 68.20 19.18 Peak
4 10480.00 39.24 .90 34.48 35.50 47.18 68.20 21.02 Peak
5 1352%.00 40.2 2.17 34.2 35.78 459,95 68.20 18.2 Peak
[ 15720.00 B.54 B.77 34.186 33.73 46.88 74.00 27.12 Beak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20d4dB below the officieal
limit are not reported.
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FCC ID: 2AE2WT1015M

EST Technology

Chilingxiang, Qishantou, Santun,

Houjie, Dongguan.Guangdong, China

Tel+86-769-03081853
Faec+B6-709-83081578

Data: 90 File: "Emc-966-1test data'201 3 EMCI\RFC\ChunghsinlONA19TBO03.EMG (179)
120 Level {dBu\/m) Date: 2018-12-28
110
1
a0
FCCPART 15C PEAK NIl
- FCCPART[15C AW NI
50——' = —T —|Ir z— 13—~ 1 - 5 - =T —
JJAF”\%uﬂﬁdﬁﬂvdf&uwvﬁNWMHW#JJM¢4““wH%”WN“W# Iy
M_'_h_'___ﬂ-..:-v—-"w—u.m‘-'—"
30
10
G1[][]0 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. 14 %66 Chamber Data no. : 80
Dis. / Ent. 3m 91200 1-18G Int. pol. : HORIZOWTAL
Limit FCCEART 15C FERK NII
Env. / Ins. Temp:23.6" ;Humi:56%;Fress:101.52kPa
Engineer Sewven
EUT 10.1" Android Tabklet
Fower DC 5V From Rdepter Inmput AC 120V/&0H=z
M/N ONA19TBOO3
Test Mode IEEE 802.11a TX 5260MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) {dB} {dB} {dBuV) {dBuV,/m) {dBuV/m) {dB}
1 5260.00 2.39 4.78 34.82 2.01 94.56 68.20 26.36 Peak
2 740%.00 3&.30 5.99 34.56 2.67 50.40 74.00 23.60 Beak
3 BeE4.00 36.350 6.28 34.57 40.67 B.BB 68.20 19.32 Peak
4 10520.00 39.2 f.94 34.44 B.39 50.18 68.20 18.02 Peak
5 13886.00 40.%90 B.16 34.22 35.84 50.68 68.20 17.52 Peak
[ 15780.00 B.36 B.77 34.15 34.18 7 74.00 26.1 Beak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20d4dB below the officieal

limit are not reported.
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EST Technology Co., Ltd

Report No. ESTE-R1901047

Page 78 of 185



FCC ID: 2AE2WT1015M

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 91 File: "Emc-966-1test data'201 3 EMCI\RFC\ChunghsinlONA19TBO03.EMG (179)
12U|_eue| (dBuV/m) Date: 2018-12-28
110
a0 1
FCCPART 15C PEAK NIl
I T R I - -3 —- 4| 5 ECCF‘@!SC AV NI
50 mew? e HMHMM
L o et
30
10
EJ1IIZIIIIIIIJ 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. 14 %66 Chamber Data no. : 581
Dis. / Ent. 3m 91200 1-18G Int. pol. @ VERTICAL
Limit FCCEART 15C FERK NII
Env. / Ins. Temp:23.6" ;Humi:56%;Fress:101.52kPa
Engineer Sewven
EUT 10.1" Android Tabklet
Fower DC 5V From Rdepter Inmput AC 120V/&0H=z
M/N ONA19TBOO3
Test Mode IEEE 802.11a TX 5260MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) {dB} {dB} {dBuV) {dBuV,/m) {dBuV/m) {dB}
1 5260.00 2.39 4.78 34.82 BT7.49 90.04 68.2 -21.84 Peak
2 7443.00 36.34 6.02 34.56 40.59 48.3%9 74.00 25.61 Beak
3 BeE4.00 36.350 6.28 34.57 41.40 49,61 68.2 18.59 Peak
4 10520.00 39.2 f.94 34.44 39.66 51.45 68.2 16.75 Peak
5 132 oo 39.8 B.16 34.35 7.19 50.8 74.00 23.17 Peak
[ 15780.00 B.36 B.77 34.15 34.10 47.08 74.00 26.92 Beak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20d4dB below the officieal

limit are not reported.
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FCC ID: 2AE2WT1015M

EST Technology

Chilingxiang, Qishantou, Santun,

Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855

Faec+B6-709-83081578

ES

Data: 92 File: "Emc-966-1test data'201 3 EMCI\RFC\ChunghsinlONA19TBO03.EMG (179)
12U|_eue| (dBuV/m) Date: 2018-12-28
110
1
a0
FCCPART 15C PEAK NIl
L o S S R R ECCF‘ﬁjSC AV NI
50 e IR P S -t | [t e
MW
30
10
01IIZIIIZII.'J 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. 14 %66 Chamber Data no. 82
Dis. / Ent. 3m 91200 1-18G Int. pol. @ VERTICAL
Limit FCCEART 15C FERK NII
Env. / Ins. Temp:23.6" ;Humi:56%;Fress:101.52kPa
Engineer Sewven
EUT 10.1" Android Tabklet
Fower DC 5V From Rdepter Inmput AC 120V/&0H=z
M/N ONA19TBOO3
Test Mode IEEE 802.11a TX S5300MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) {dB} {dB} {dBuV) {dBuV,/m) {dBuV/m) {dB}
1 5300.00 2.48 4.8 34.681 B9.8 2.51 68.20 -24.31 Peak
2 7460.00 36.36 6.04 34.55 41.33 45.18 74.00 24,82 Beak
3 BT7EE.00 36.50 6.35 34.58 40.14 42.41 68.2 19.79 Peak
4 10600.00 39.42 7.00 34.42 39.58 51.58 68. 16.62 Peak
5 14056.00 41.09 2.19 34.2 35.57 50.64 68.20 T.56 Peak
[ 15900.00 T7.95 B.7 34.12 34.39 46.97 74.00 27.03 Beak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20d4dB below the officieal
limit are not reported.
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FCC ID: 2AE2WT1015M

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 93 File: "Emc-966-1test data'201 3 EMCI\RFC\ChunghsinlONA19TBO03.EMG (179)
12U|_eue| (dBuV/m) Date: 2018-12-28
110
2
a0
FCCPART 15C PEAK NIl
TU —Iur!-!]l__lr!]I.!_ll_Il_!.!_l,—_L = 1I_—I|_|I_ I_ll_IIJI_II__I I_Ir! ! | —! 1
50___ I = -- — = ECCF‘ﬁ]SC AV NI
1 i et L"‘UWMW =t th
ﬂ‘_ﬁ.m
30
10
G1[][]0 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. 14 %66 Chamber Data no. : 83
Dis. / Ent. 3m 91200 1-18G Int. pol. : HORIZOWTAL
Limit FCCEART 15C FERK NII
Env. / Ins. Temp:23.6" ;Humi:56%;Fress:101.52kPa
Engineer Sewven
EUT 10.1" Android Tabklet
Fower DC 5V From Rdepter Inmput AC 120V/&0H=z
M/N ONA19TBOO3
Test Mode IEEE 802.11a TX S5300MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) {dB} {dB} {dBuV) {dBuV,/m) {dBuV/m) {dB}
1 2955.00 28.48 3.2 34.352 44,78 2.01 68.2 26.1%9 Peak
2 5300.00 32.46 4.8 34.61 2.08 94.74 68.2 -26.54 Beak
3 7375.00 36.2 5.95 34.56 39.64 7.29 74.00 26.71 Peak
4 10600.00 39.42 7.00 34.42 B.g82 50.82 68.2 17.38 Peak
5 13274.00 39.8 B.16 34,34 35.72 459,40 74.00 24,80 Peak
[ 15900.00 T B.7 34.12 34.55 47.13 74.00 26.87 Beak

Remarks:

. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.
. Margin= Limit - Emission Lewvel.

The emission lewels that are 204B below the ocfficial
limit are not reported.
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FCC ID: 2AE2WT1015M

EST Technology

Chilingxiang, Qishantou, Santun,

Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855

Fawx+86-703-83081870
Data: 94 File: "Emc-966-1test data'201 3 EMCI\RFC\ChunghsinlONA19TBO03.EMG (179)
12U|_eue| (dBuV/m) Date: 2018-12-28
110
2
a0
FCCPART 15C PEAK NIl
L o S 41 5 ECCF‘;&'I;]SC N.-’N%
50 1 I T R T
s i
WW
30
10
G1[][]0 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. 14 %66 Chamber Data no. 1 584
Dis. / Ent. 3m 91200 1-18G Int. pol. : HORIZOWTAL
Limit FCCEART 15C FERK NII
Env. / Ins. Temp:23.6" ;Humi:56%;Fress:101.52kPa
Engineer Sewven
EUT 10.1" Android Tabklet
Fower DC 5V From Rdepter Inmput AC 120V/&0H=z
M/N ONA19TBOO3
Test Mode IEEE 802.11a TX 5320MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) {dB} {dB} {dBuV) {dBuV,/m) {dBuV/m) {dB}
1 4570.00 30.33 4.29 34.66 44,368 44,32 74.00 29.6 Peak
2 5320.00 2.50 4.81 34.61 90.73 93.43 68.2 -25.23 Beak
3 BeE4.00 36.350 6.28 34.57 40.28 42.49 68.2 19.71 Peak
4 10640.00 39.47 7.00 34.41 395.41 51.47 74.00 22.53 Peak
5 1352%.00 40.2% 2.17 34.2 36.95 51.12 68.2 17.08 Peak
[ 15960.00 T.72 2.74 34.11 35.58 47.93 74.00 26.07 Beak

Remarks:

. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.
. Margin= Limit - Emission Lewvel.

The emission lewels that are 204B below the ocfficial
limit are not reported.
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FCC ID: 2AE2WT1015M

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

ES

Data: 95 File: "Emc-966-1test data'201 3 EMCI\RFC\ChunghsinlONA19TBO03.EMG (179)
12U|_eue| (dBuV/m) Date: 2018-12-28
110
1
a0
FCCPART 15C PEAK NIl
T U —II.Il-!-!II_ _Ir!ll.!_ll_ll_!.!_l,_ _|IJ = 1I_ —I'_|I_ I_ll_lul_ll_ — I_Ir! ! | —! 1
L o s 3 - a1 ECCF‘)ﬂjSC AV NI
.—W‘_'_'_‘“
MW‘
30
10
U1IIZIIIZII.'J 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. 14 %66 Chamber Data no. : 85
Dis. / Ent. 3m 91200 1-18G Int. pol. @ VERTICAL
Limit FCCEART 15C FERK NII
Env. / Ins. Temp:23.6" ;Humi:56%;Fress:101.52kPa
Engineer Sewven
EUT 10.1" Android Tabklet
Fower DC 5V From Rdepter Inmput AC 120V/&0H=z
M/N ONA19TBOO3
Test Mode IEEE 802.11a TX 5320MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) {dB} {dB} {dBuV) {dBuV,/m) {dBuV/m) {dB}
1 5320.00 2.50 4.8 34.681 BB.T 91.40 68.2 -23.20 Peak
2 7630.00 36.43 6.13 34.54 42.18 50.2 74.00 23.80 Beak
3 B514.00 36&.50 6.2 34.55 42.30 50.51 68.2 17.6 Peak
4 10640.00 39.47 7.00 34.41 39.92 51.98 74.00 22.02 Peak
5 13206.00 39.7 g2.15 34.38 35.41 48.95 68.2 18.2 Peak
[ 15960.00 T.72 B.74 34.11 35.30 47. 65 74.00 26.35 Beak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20d4dB below the officieal
limit are not reported.
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FCC ID: 2AE2WT1015M

EST Technology

Chilingxiang, Qis

Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855

hamtou, Santun,

Faec+B6-709-83081578

ES

Data: 96 File: "Emc-966-1test data'201 3 EMCI\RFC\ChunghsinlONA19TBO03.EMG (179)
12U|_eue| (dBuV/m) Date: 2018-12-28
110
1
a0
FCCPART 15C PEAK NIl
? U —II.Il-!-!II_ _Ir!ll.!_ll_ll_!.!_l,_ _|IJ o !_|I_ I_ll_lul_ll_ — —L ! | —l !_
AN R S 2 |- 5-- 4 | 5 FCCF‘iﬂlﬁg AVHIL
. [ Bl R B e R
M—HM
30
10
EJ1IIZIIIIII.'J 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. 14 %66 Chamber Data no. - 1
Dis. / Ent. 3m 91200 1-18G Int. pol. @ VERTICAL
Limit FCCEART 15C FERK NII
Env. / Ins. Temp:23.6" ;Humi:56%;Fress:101.52kPa
Engineer Sewven
EUT 10.1" Android Tabklet
Fower DC 5V From Rdepter Inmput AC 120V/&0H=z
M/N ONA19TBOO3
Test Mode IEEE 802.11a TX S5S500MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) {dB} {dB} {dBuV) {dBuV,/m) {dBuV/m) {dB}
1 5500.00 2.%90 4,92 34.55 91.51 94.78 68.20 -26.58 Peak
2 7443.00 36.34 6.02 34.56 42.78 50.58 74.00 23.42 Beak
3 BB20.00 36&.50 6.37 34.58 41.33 49,62 68.20 B.58 Peak
4 11000.00 40.00 7.11 34.30 39.59 2.40 74.00 21.60 Peak
5 13546.00 40.32 2.17 34.2 T.76 51.96 68.20 16.2 Peak
[ 16500.00 39.48 g2.90 34.15 33.57 7.8 68.20 20.40 Beak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20d4dB below the officieal
limit are not reported.
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FCC ID: 2AE2WT1015M

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

ES

Data: 97 File: "Emc-966-1test data'201 3 EMCI\RFC\ChunghsinlONA19TBO03.EMG (179)
12':]Le‘.rel (dBuV/m) Date: 2018-12-28
110
1
a0
FCCPART 15C PEAK NIl
4| _| FCCPART[15C AW NIl
I P R - - - I — =
50 - ¥ A,
MAHNJ WMW" T I i A
MW
30
10
EJ1IIZIIIZIIIJ 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. 14 %66 Chamber Data no. : 87
Dis. / Ent. 3m 91200 1-18G Int. pol. : HORIZOWTAL
Limit FCCEART 15C FERK NII
Env. / Ins. Temp:23.6" ;Humi:56%;Fress:101.52kPa
Engineer Sewven
EUT 10.1" Android Tabklet
Fower DC 5V From Rdepter Inmput AC 120V/&0H=z
M/N ONA19TBOO3
Test Mode IEEE 802.11a TX S5S500MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) {dB} {dB} {dBuV) {dBuV,/m) {dBuV/m) {dB}
1 5500.00 2 4,92 34.55 B9.54 92.81 68.20 -24.81 Peak
2 7341.00 36.21 5.90 34.357 B.6B 46.22 74.00 27.78 Beak
3 10214.00 B.B3 6.8 34.54 T.72 48.82 68.20 19.38 Peak
4 11000.00 40 7.11 34.30 395.24 52.05 74.00 21.95 Peak
5 13835.00 40.8 B.16 34.2 34.92 459,66 68.20 158.54 Peak
[ 16500.00 39.48 g2.90 34.15 2.%80 47.13 68.20 21.07 Beak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20d4dB below the officieal
limit are not reported.
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FCC ID: 2AE2WT1015M

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 98 File: "Emc-966-1test data'201 3 EMCI\RFC\ChunghsinlONA19TBO03.EMG (179)
12uLE“JE‘| (dBuV/m) Date: 2018-12-28
110
2
a0
FCCPART 15C PEAK NIl
[N S S — - 4 I _ g F.CCF‘»‘EW?HWNE
50 1 #WMW = '\a.._n__,W,..J\_.JV‘LA
Mp—‘_"NM
30
10
EJ1IIZIIIIII.'J 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. - -
Dis. / Ent. : 3m 91200 1-18G Int. pol. : HORIZOWTAL
Limit : FCCPART 15C FERK NII
Env. / Ins. : Temp:23.6" ;Humi:5€6%;Press:101.52kFa
Engineer : Seven
EUT : 10.1" Endroid Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : ONA19TBOO3
Test Mode : TEEE 802.11a TX S5S580MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) {dB} {dB} {dBuV) {dBuV,/m) {dBuV/m) {dB}
1 2T85.00 28B.08 3.17 34.56 45.27 41.96 74.00 32.04 Peak
2 S580.00 32.89 4.98 34.53 90.70 94.04 68.2 -25.E84 Beak
3 7375.00 36.26 5 34.56 40.88 48.53 74.00 25.47 Peak
4 11160.00 39.88 7.27 34.35 B.93 51.7 74.00 22.27 Peak
5 14056.00 41.09 2.19 34.2 35.82 50.8 68.2 17.31 Peak
[ 16740.00 40.36 g2.95 34.17 2.80 47.94 68.2 20.26 Beak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20d4dB below the officieal
limit are not reported.
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FCC ID: 2AE2WT1015M

EST Technology

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855
Faw:+86-709-83087878

Data: 99 File: "Emc-966-1test data'201 3 EMCI\RFC\ChunghsinlONA19TBO03.EMG (179)
12U|_eue| (dBuV/m) Date: 2018-12-28
110
2
a0
FCCPART 15C PEAK NIl
L o S _ 4 FCCPART[15C AV NI
i [t -,
>0 ,__,\,J-v""fJ it o "‘us-u-'-N'/'- STemTE WM"M
MJW'-'\.—..—-“"’_
30
10
G1[][]0 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. 14 %66 Chamber Data no. 1 8%
Dis. / Ent. 3m 91200 1-18G Int. pol. @ VERTICAL
Limit FCCEART 15C FERK NII
Env. / Ins. Temp:23.6" ;Humi:56%;Fress:101.52kPa
Engineer Sewven
EUT 10.1" Android Tabklet
Fower DC 5V From Rdepter Inmput AC 120V/&0H=z
M/N ONA19TBOO3
Test Mode IEEE 802.11a TX SS580MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) {dB} {dB} {dBuV) {dBuV,/m) {dBuV/m) {dB}
1 1835.00 26.40 2.57 34.8 54.01 48.17 68. 0.03 Peak
2 S580.00 2.8 4.98 34.53 91.24 94.58 68. -26.38 Beak
3 B956.00 36.50 6.42 34.59 40.75 49.08 68.20 2 Peak
4 11160.00 39.88 7.27 34.35 36.83 49,63 74.0 24.37 Peak
5 13920.00 40.96 g2.15 34.2 35.88 50.78 68.2 T.42 Peak
[ 16740.00 40.36 g2.95 34.17 2.58 47.72 68.20 20.48 Beak

Emission Lewvel= Antenna Factor + Cable Loss - RAmp Factor + Reading.

Remarks:

. Margin= Limit - Emission Lewvel.

The emission lewels that are 204B below the ocfficial
limit are not reported.

ES
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FCC ID: 2AE2WT1015M

EST Technology

Chilingxiang, Qis

hamtou, Santun,

Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855

Faec+B6-709-83081578

Data: 100 File: "Emc-966-1test data'201 3 EMCI\RFC\ChunghsinlONA19TBO03.EMG (179)
120 Level {dBu\/m) Date: 2018-12-28
110
2
a0
FCCPART 15C PEAK NIl
L S L a_ __ 4 | _ g FCCPARTI5C AVHIL
50 B R ] e
L"__'JL Wuﬂ__,_wv‘-'
30
10
G1UUU 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. 14 %66 Chamber Data no. : 100
Dis. / Ent. 3m 91200 1-18G Int. pol. @ VERTICAL
Limit FCCEART 15C FERK NII
Env. / Ins. Temp:23.6" ;Humi:56%;Fress:101.52kPa
Engineer Sewven
EUT 10.1" Android Tabklet
Fower DC 5V From Rdepter Inmput AC 120V/&0H=z
M/N ONA19TBOO3
Test Mode IEEE 802.11a TX S5700MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) {dB} {dB} {dBuV) {dBuV,/m) {dBuV/m) {dB}
1 24%9¢.00 27.40 2.95 34.65 50.06 45.76 74.00 28.24 Peak
2 5700.00 32.86 5.05 34.4%8 91.15 94.57 68.2 -26.37 Beak
3 9126.00 36.74 6.54 34.60 2.2 50.89 74.00 23.11 Peak
4 11400.00 39.72 7.38 34.42 39.10 51.78 74.00 22.22 Peak
5 13903.00 40.93 g2.15 34.22 36.61 51.47 68.2 16.73 Peak
[ 17100.00 41.99 9.15 34.21 30.17 7.10 68.2 21.10 Beak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.

1
2. Margin= Limit - Emission Lewvel.
3

. The emission lewels that are 204B below the ocfficial
limit are not reported.

ES

EST Technology Co., Ltd

Report No. ESTE-R1901047
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FCC ID: 2AE2WT1015M

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

ES

Data: 101 File: "Emc-966-1test data'201 3 EMCI\RFC\ChunghsinlONA19TBO03.EMG (179)
12U|_eue| (dBuV/m) Date: 2018-12-28
110
1
a0
FCCPART 15C PEAK NIl
Y c FCCPART[15C AV NI
I P - - " I kel N
50 ol
[t | e merrd Iy i AT
=]
30
10
EJ1IIZIIIZII.'J 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. 14 %66 Chamber Data no. : 101
Dis. / Ent. 3m 91200 1-18G Int. pol. : HORIZOWTAL
Limit FCCEART 15C FERK NII
Env. / Ins. Temp:23.6" ;Humi:56%;Fress:101.52kPa
Engineer Sewven
EUT 10.1" Android Tabklet
Fower DC 5V From Rdepter Inmput AC 120V/&0H=z
M/N ONA19TBOO3
Test Mode IEEE 802.11a TX S5700MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) {dB} {dB} {dBuV) {dBuV,/m) {dBuV/m) {dB}
1 5700.00 2.8 5.05 34.45 490.94 94.36 68.20 -26.16 Peak
2 7460.00 36.36 6.04 34.55 41.32 45.17 74.00 24.8 Beak
3 10350.00 39.03 6.8 34.4% T7.19 42.54 68.20 66 Peak
4 11400.00 39.72 7.38 34.42 39.69 2.37 74.00 21.63 Peak
5 140%0.00 41.0%9 g.2 34.2 36.41 51.50 68.20 6.7 Peak
[ 17100.00 41.99 9.15 34.2 29.43 46.36 68.20 21.8 Beak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20d4dB below the officieal
limit are not reported.
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FCC ID: 2AE2WT1015M

EST Technology

Chilingxiang, Qis

Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855

hamtou, Santun,

Faec+B6-709-83081578

ES

Data: 102 File: "Emc-966-1test data'201 3 EMCI\RFC\ChunghsinlONA19TBO03.EMG (179)
12U|_eue| (dBuV/m) Date: 2018-12-28
110
1
a0
FCCPART 15C PEAK NIl
[N S S o |- = |y—4 1 _ L FCCPART/ISC AVNI
| s ]
30
10
U1IIZIIIZII.'J 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. 14 %66 Chamber Data no. : 102
Dis. / Ent. 3m 91200 1-18G Int. pol. : HORIZOWTAL
Limit FCCEART 15C FERK NII
Env. / Ins. Temp:23.6" ;Humi:56%;Fress:101.52kPa
Engineer Sewven
EUT 10.1" Android Tabklet
Fower DC 5V From Rdepter Inmput AC 120V/&0H=z
M/N ONA19TBOO3
Test Mode IEEE 802.11a TX S5745MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) {dB} {dB} {dBuV) {dBuV,/m) {dBuV/m) {dB}
1 5745.00 2.8 5.08 34.47 90.51 93.97 68.20 -25.77 Peak
2 7324.00 36.19 S.88 34.357 2.2 45.71 74.00 24.25 Beak
3 10316.00 B.98 6.81 34.51 B.03 49,31 68.20 18.89 Peak
4 114%0.00 39.66 T.42 34.45 39.07 51.70 74.00 22.30 Peak
5 14056.00 41.09 2.19 34.21 35.05 50.12 68.20 18.08 Peak
[ 17235.00 42.91 9.22 34.22 31.57 459.48 68.20 18.72 Beak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20d4dB below the officieal
limit are not reported.
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FCC ID: 2AE2WT1015M

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

ES

Data: 103 File: "Emc-966-1test data'201 3 EMCI\RFC\ChunghsinlONA19TBO03.EMG (179)
12U|_eue| (dBuV/m) Date: 2018-12-28
110
2
a0
FCCPART 15C PEAK NIl
L o P S FCCPART[15C AE’NE
%0 -pl"'.:l _N b gV ] I
WM
30
10
EJ1IIZIIIZII.'J 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. 14 %66 Chamber Data no. : 103
Dis. / Ent. 3m 91200 1-18G Int. pol. @ VERTICAL
Limit FCCEART 15C FERK NII
Env. / Ins. Temp:23.6" ;Humi:56%;Fress:101.52kPa
Engineer Sewven
EUT 10.1" Android Tabklet
Fower DC 5V From Rdepter Inmput AC 120V/&0H=z
M/N ONA19TBOO3
Test Mode IEEE 802.11a TX S5745MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) {dB} {dB} {dBuV) {dBuV,/m) {dBuV/m) {dB}
1 4536.00 30.22 4.28 34.65 44,80 44,83 74.00 29.37 Peak
2 5745.00 2,85 S.08 34.47 B9.87 93.33 68.2 -25.13 Beak
3 7443.00 36.34 6.02 34.56 42.81 50.61 74.00 23.39 Peak
4 114%0.00 39.66 T.42 34.45 T7.35 49,98 74.00 24.02 Peak
5 14056.00 41.09 2.19 34.2 34.92 45,99 68.2 18.2 Peak
[ 17235.00 42.91 9.22 34.22 31.75 49. 66 68.2 18.54 Beak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20d4dB below the officieal
limit are not reported.
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FCC ID: 2AE2WT1015M

EST Technology

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855
Faw:+86-709-83087878

Data: 104 File: "Emc-966-1test data'201 3 EMCI\RFC\ChunghsinlONA19TBO03.EMG (179)
12U|_eue| (dBuV/m) Date: 2018-12-28
110
2
a0
FCCPART 15C PEAK NIl
ul MEA 10 ] min 1T 1 n | — C
TU LI | S |N NNy E— - o L 1 - o1 —L 1 | L 1]
_ FCCPART[15C AW NI
1~ - T - |4 T - ) T [\
a0 i S —————— T ww.ﬁw
“J_‘J e ]
30
10
G1[][]0 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. 14 %66 Chamber Data no. : 104
Dis. / Ent. 3m 91200 1-18G Int. pol. @ VERTICAL
Limit FCCEART 15C FERK NII
Env. / Ins. Temp:23.6" ;Humi:56%;Fress:101.52kPa
Engineer Sewven
EUT 10.1" Android Tabklet
Fower DC 5V From Rdepter Inmput AC 120V/&0H=z
M/N ONA19TBOO3
Test Mode IEEE 802.11a TX S578SMH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) {dB} {dB} {dBuV) {dBuV,/m) {dBuV/m) {dB}
1 1884.00 26.17 2.61 34.8 53.74 7.71 68. 0.49 Peak
2 ST7ES.00 2.84 5.12 34.4¢6 90.34 93.84 68.20 -25.64 Beak
3 7409.00 36.30 5.99 34.56 41.78 49,51 T4, 24.4% Peak
4 10180.00 B.78 6.8 34.55 B.36 459,40 68.20 B.B Peak
5 11570.00 39.&0 7.4%9 34.47 B.24 S0.B6 74, 23.14 Peak
[ 17355.00 43.72 9.2 34.24 30.10 B.87 68.20 9.33 Beak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20d4dB below the officieal

limi

t are not reported.

ES

EST Technology Co., Ltd
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FCC ID: 2AE2WT1015M

EST Tec

Chilingxiang, Qishantou, Santun,

Houjie, Dongguan.Guangdong, China
hnology Tel:+86-763-03081868

Faw:+86-709-83087878

ES

Data: 105 File: "Emc-966-1test data'201 3 EMCI\RFC\ChunghsinlONA19TBO03.EMG (179)
12uLE“JE| (dBuV/m) Date: 2018-12-28
110
2
a0
FCCPART 15C PEAK NIl
(O o ] min 1T 1 n | — C
?u LI | S |N NNy E— - o L 1 - o1 —L 1 | L 1]
- FCCPART[15C AW NI
I R - . —— -— [ —s— - L kel n -
50 1 i %\.W = S lisaana N
LW
30
10
EJ1IZZIIZZIIIJ 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. 14 %66 Chamber Data no. : 105
Dis. / Ent. 3m 91200 1-18G Int. pol. : HORIZOWTAL
Limit FCCEART 15C FERK NII
Env. / Ins. Temp:23.6" ;Humi:56%;Fress:101.52kPa
Engineer Sewven
EUT 10.1" Android Tabklet
Fower DC 5V From Rdepter Inmput AC 120V/&0H=z
M/N ONA19TBOO3
Test Mode IEEE 802.11a TX S578SMH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) {dB} {dB} {dBuV) {dBuV,/m) {dBuV/m) {dB}
1 1714.00 25.55 2.44 34.83 51.91 45.07 68. 3.13 Peak
2 ST7ES.00 2. B4 5.12 34.4¢6 90.01 93.51 68.20 -25.31 Beak
3 7256.00 36.11 5.8 34.57 42.37 459,74 T4, 24.2 Peak
4 10180.00 B.78 f.81 34.55 39.66 50.7 68.20 17.50 Peak
5 11570.00 39.&0 7.4 34.47 T.91 50.53 74, 23.47 Peak
[ 17355.00 43.72 9.29 34.24 30.16 42.93 68.20 9.27 Beak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20d4dB below the officieal
limit are not reported.
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FCC ID: 2AE2WT1015M

EST Technology

Chilingxiang, Qishantou, Santun,

Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855

Faec+B6-709-83081578

Data: 106 File: "Emc-966-1test data'201 3 EMCI\RFC\ChunghsinlONA19TBO03.EMG (179)
120 Level {dBu\/m) Date: 2018-12-28
110
2
a0
FCCPART 15C PEAK NIl
TU —II.I 1 II__Ir!]L!_II_II_!.!_l,__|u I_Ir! !_|I_ I_ll_IIJI_II__I I_Ir! ! | —l I
- FCCPART[15C AV NIl
sl —p T T — I -- |3 =005 Y v s - Vo
I (] P P = iyt
-
30
10
G1[][][] 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. 14 %66 Chamber Data no. : 106
Dis. / Ent. 3m 91200 1-18G Int. pol. : HORIZOWTAL
Limit FCCEART 15C FERK NII
Env. / Ins. Temp:23.6" ;Humi:56%;Fress:101.52kPa
Engineer Sewven
EUT 10.1" Android Tabklet
Fower DC 5V From Rdepter Inmput AC 120V/&0H=z
M/N ONA19TBOO3
Test Mode IEEE 802.11a TX S5825MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) {dB} {dB} {dBuV) {dBuV,/m) {dBuV/m) {dB}
1 1714.00 25.55 2.44 34.8 2.99 46.15 68.20 22.05 Peak
2 825.00 2.8 5.18 34.45% 91.7 95.27 68.20 -27.07 Beak
3 10316.00 B.98 6.8 34.51 B.30 49.58 68.20 18.62 Peak
4 11650.00 39.55 7.53 34.4% T7.57 50.16 74.00 23.B4 Peak
5 14056.00 41.09 2.19 34.2 T.35 2.42 68.20 15.78 Peak
[ 17475.00 44.53 9.39 34.2 30.42 50.0%9 68.20 18.11 Beak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.

1
2. Margin= Limit - Emission Lewvel.
3. The

limi

emission lewels that are 204B below the ocfficial
t are not reported.
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FCC ID: 2AE2WT1015M

EST Technology

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855
Faw:+86-709-83087878

Data: 107 File: "Emc-966-1test data'201 3 EMCI\RFC\ChunghsinlONA19TBO03.EMG (179)
12ULE\TE‘| (dBuV/m) Date: 2018-12-28
110
2
a0
FCCPART 15C PEAK NIl
_ FCCPART[15C AW NI
= "1 - D - - gl _4-__ g : -1 I3 -
N r“‘lllu-_-n_._.,p-/‘ i ] | i e P
——
30
10
G1[][]0 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. : 107
Dis. / Ent. : 3m 91200 1-18G Int. pol. @ VERTICAL
Limit : FCCPART 15C FERK NII
Env. / Ins. : Temp:23.6" ;Humi:5€6%;Press:101.52kFa
Engineer : Seven
EUT : 10.1" Endroid Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : ONA19TBOO3
Test Mode : TEEE 802.11a TX S5825MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) {dB} {dB} {dBuV) {dBuV,/m) {dBuV/m) {dB}
1 5.00 27.33 2.90 34.87 53.57 45,13 68.20 19.07 Peak
2 S825.00 32.8 5.18 34.45% Bg9.8 93.36 68.20 -25.16 Beak
3 1012%.00 38.70 6.8 34.56 37.8 48.79 68.20 19.41 Peak
4 11650.00 39.55 7.53 34.4% 37.54 50.13 74.00 23.87 Peak
5 13240.00 39.8 B.16 34.35 37.2 50.90 68.20 T7.30 Peak
[ 17475.00 44.53 9.39 34.2 29.93 49,60 68.20 B.60 Beak

Bemarks: 1
2. Margin= Limit - Emission Lewvel.
3

. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.

. The emission lewels that are 204B below the ocfficial

limit are not reported.
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FCC ID: 2AE2WT1015M

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

ES

Data: 108 File: "Emc-966-1test data'201 3 EMCI\RFC\ChunghsinlONA19TBO03.EMG (179)
12U|_eue| (dBuV/m) Date: 2018-12-28
110
2
a0
FCCPART 15C PEAK NIl
T U —II.Il-!-!II_ _Ir!]I.!_II_II_!.!_l,_ _|IJ'_ Jnl_ —I'_|I_ I_ll_lul_ll_ — I_Ir! ! | —! 1
4 FCCPART15C AV NI
I R 1 - —_— -- ,——— - §° el =
50 ] T S e e T R i s e P
M’"‘)
rmtet
30
10
EJ1IIZIIIZII.'J 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. 14 %66 Chamber Data no. : 108
Dis. / Ent. 3m 91200 1-18G Int. pol. @ VERTICAL
Limit FCCEART 15C FERK NII
Env. / Ins. Temp:23.6" ;Humi:56%;Fress:101.52kPa
Engineer Sewven
EUT 10.1" Android Tabklet
Fower DC 5V From Rdepter Inmput AC 120V/&0H=z
M/N ONA19TBOO3
Test Mode IEEE 802.11n HT20 TX S51B0MH=
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) {dB} {dB} {dBuV) {dBuV,/m) {dBuV/m) {dB}
1 4434.00 29.599 4.27 34.64 44 4z [ 3] 3.78 Peak
2 5180.00 2.2 4.71 34.65 a0 2.50 B -24.30 Beak
3 7834.00 36.47 6.11 34.52 40.21 42.27 93 Peak
4 10360.00 39.06 f.81 34.4% 35.76 47.14 B 21.06 Peak
5 13854.00 41.01 g2.15 34.2 35.85 50.8 8.20 T.40 Peak
[ 15540.00 39.18 B.65 34.1%9 4. 48.0%9 74.00 25.91 Beak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20d4dB below the officieal
limit are not reported.
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FCC ID: 2AE2WT1015M

EST Technology

Chilingxiang, Qishantou, Santun,

Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855

Fawx+86-703-83081870
Data: 109 File: "Emc-966-1test data'201 3 EMCI\RFC\ChunghsinlONA19TBO03.EMG (179)
12uLe‘.reI (dBuV/m) Date: 2018-12-28
110
2
a0
FCCPART 15C PEAK NIl
L I o 1 L FCCPART15C AV NI
] 4 L [
50 ) | MWJJMM it B R
| e e
—
30
10
G1[][]0 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. 14 %66 Chamber Data no. : 109
Dis. / Ent. 3m 91200 1-18G Int. pol. : HORIZOWTAL
Limit FCCEART 15C FERK NII
Env. / Ins. Temp:23.6" ;Humi:56%;Fress:101.52kPa
Engineer Sewven
EUT 10.1" Android Tabklet
Fower DC 5V From Rdepter Inmput AC 120V/&0H=z
M/N ONA19TBOO3
Test Mode IEEE 802.11n HT20 TX S51B0MH=
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) {dB} {dB} {dBuV) {dBuV,/m) {dBuV/m) {dB}
1 1714.00 25.55 2.44 34.8 52.54 45.70 68.20 22.50 Peak
2 5180.00 2.2 4.7 34.65 BE.36 90.62 68.20 -22.42 Beak
3 7375.00 36.2 5.95 34.56 40.18 47.83 74.00 ?26.17 Peak
4 10360.00 39.06 6.8 34.4% 36.40 47.78 68.20 20.42 Peak
5 14056.00 41.09 2.19 34.2 35.88 50.95 68.20 17.2 Peak
[ 15540.00 39.18 B.65 34.1%9 34.25 47.89 74.00 26.11 Beak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20d4dB below the officieal
limit are not reported.
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FCC ID: 2AE2WT1015M

EST Technology

Chilingxiang, Qishantou, Santun,

Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855

Faec+B6-709-83081578

Data: 110 File: "Emc-966-1test data'201 3 EMCI\RFC\ChunghsinlONA19TBO03.EMG (179)
12U|_eue| (dBuV/m) Date: 2018-12-28
110
2
a0
FCCPART 15C PEAK NIl
TU —Iur!-!]l__lr!]I.!_ll_Il_!.!_l,—_L Jnl_—ll_!_ I_ll_IIJI_II__I I_Ir! ! | —l 1
4 FCCPART[15C AW NI
I R 1 - —_— -- —T— - . e =
»JW
L frs—pr
30
10
G1[][]0 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. 14 %66 Chamber Data no. : 110
Dis. / Ent. 3m 91200 1-18G Int. pol. : HORIZOWTAL
Limit FCCEART 15C FERK NII
Env. / Ins. Temp:23.6" ;Humi:56%;Fress:101.52kPa
Engineer Sewven
EUT 10.1" Android Tabklet
Fower DC 5V From Rdepter Inmput AC 120V/&0H=z
M/N ONA19TBOO3
Test Mode IEEE 802.11n HT20 TX S5200MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) {dB} {dB} {dBuV) {dBuV,/m) {dBuV/m) {dB}
1 24%9¢.00 27.40 2.95 34.65 50.58 46.28 74.00 27.72 Peak
2 5200.00 32.24 4.72 34.64 91.85 94.17 68.20 -25.97 Beak
3 TEES.00 36.48 6.16 34.51 40.21 42.34 68.20 19.86 Peak
4 10400.00 39.11 f.83 34.48 36.34 7.80 68.20 20.40 Peak
5 14005.00 41.10 2.17 34.2 36.20 51.27 68.20 16.93 Peak
[ 15600.00 B.95 B2.69 34.18 35.37 48.83 74.00 25.17 Beak

Remarks:

The emission lewels that are 204B below the ocfficial
limit are not reported.

. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.
. Margin= Limit - Emission Lewvel.
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FCC ID: 2AE2WT1015M

EST Technology

Chilingxiang, Qishantou, Santun,

Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855

Faec+B6-709-83081578

ES

Data: 111 File: "Emc-966-1test data'201 3 EMCI\RFC\ChunghsinlONA19TBO03.EMG (179)
12U|_eue| (dBuV/m) Date: 2018-12-28
110
a0 g
FCCPART 15C PEAK NIl
TU —Iur!-!]l__lr!]I.!_ll_Il_!.!_l’__L Jnl_—ll_!_ I_ll_lul_ll__l I_II-! ! | —l 1
 FCCPART[15C AV NI
— | 1= - _—— -- I T =
;\-.-—-"“'" L.t-r\_..a..ﬂ-f"
30
10
01IIZIIIZII.'J 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. 14 %66 Chamber Data no. : 111
Dis. / Ent. 3m 91200 1-18G Int. pol. @ VERTICAL
Limit FCCEART 15C FERK NII
Env. / Ins. Temp:23.6" ;Humi:56%;Fress:101.52kPa
Engineer Sewven
EUT 10.1" Android Tabklet
Fower DC 5V From Rdepter Inmput AC 120V/&0H=z
M/N ONA19TBOO3
Test Mode IEEE 802.11n HT20 TX S5200MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) {dB} {dB} {dBuV) {dBuV,/m) {dBuV/m) {dB}
1 24%9¢.00 27.40 2. 34.65 55.01 50.7 74.00 23.25% Peak
2 5200.00 32.24 4.72 34.64 B7.74 90.06 68.2 -21.86 Beak
3 T426.00 36.32 6.01 34.56 40.87 i2.64 74.00 2 [ Peak
4 10400.00 39.11 f.83 34.48 T7.01 428.47 68.2 19.73 Peak
5 140%0.00 41.0%9 g.21 34.2 36.30 51.3%9 68.2 16.81 Peak
[ 15600.00 B.95 B2.69 34.18 35.2 48.67 74.00 2 Beak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20d4dB below the officieal
limit are not reported.
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FCC ID: 2AE2WT1015M

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 112 File: "Emc-966-1test data'201 3 EMCI\RFC\ChunghsinlONA19TBO03.EMG (179)
12U|_eue| (dBuV/m) Date: 2018-12-28
110
a0 :
FCCPART 15C PEAK NIl
TU —Iur!-!]l__lr!]I.!_ll_Il_!.!_l’__L LJ"I_—I'_|I_ I_ll_lul_ll__l I_Ir! ! | —! 1
g ——— — e - e ECCF‘&;]SC AV NI
50 Mm_ﬂ" TN _p_arp ] sl I u-,._u_‘_‘..-;_ﬂ'\ﬂm-rr"“
30
10
G1UUU 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. : 112
Dis. / Ent. : 3m 91200 1-18G Int. pol. @ VERTICAL
Limit : FCCPART 15C FERK NII
Env. / Ins. : Temp:23.6" ;Humi:5€6%;Press:101.52kFa
Engineer : Seven
EUT : 10.1" Endroid Tablet
Fower : DC 5V From Rdepter Inmput AC 120V/60H=z
M/N : ONA19TBOO3
Test Mode : TEEE B802.11n HT20 TX 5240MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) {dB} {dB} {dBuV) {dBuV,/m) {dBuV/m) {dB}
1 247%.00 27.38 2.93 34.66 53.7 459,41 68.2 18.7% Peak
2 5240.00 32.31 4.7 34.63 B7.32 B9.7 68.2 -21.55% Beak
3 7375.00 36.26 5.95 34.56 41.69 49,34 74.00 24.66 Peak
4 10480.00 39.2 .90 34.48 39.13 50.8 68.2 17.39 Peak
5 12220.00 39.32 7.92 34.55 8.15 50.84 74.00 23.1% Peak
[ 15720.00 B.5 B.77 34.186 35.24 48.39 74.00 25.61 Beak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Emp Factor + Reading.

1

2. Margin= Limit - Emission Lewvel.

3. The emission lewels that are 20d4dB below the officieal
limit are not reported.
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